
0500114 • August 2019

DuraTech Industries International Inc. 
PO Box 1940, Jamestown, ND 58402-1940
Tel: (701) 252-4601• Fax: (701) 252-0502
www.duratechindustries.net • www.haybuster.com

3010   
Tub Grinder

Manual 2:  Parts Reference

TM

Product Information

Includes: Stationary Electric Supplement



Clearing the Way for a Better Tomorrow



3010
Industrial Tub Grinder
Includes: Stationary Electric Supplement

Manual 2:
Parts Reference

DuraTech Industries International Inc.(DuraTech) has made every effort to assure that this 
manual completely and accurately describes the operation and maintenance of the 3010™ 
Industrial Tub Grinder as of the date of publication.    DuraTech reserves the right to make 
updates to the machine from time to time.  Even in the event of such updates, you should still 
find this manual to be appropriate for the safe operation and maintenance of your unit. 

This manual, as well as materials provided by component suppliers to DuraTech are all 
considered to be part of the information package.  Every operator is required to read and 
understand these manuals, and they should be located within easy access for periodic review. 

                                  is a registered trademark of Duratech Industries International, Inc.

3010 is a trademark of Duratech Industries International, Inc.

TM



Clearing the Way for a Better Tomorrow



i3 0 1 0  T U B  G R I N D E R 		  P A R T S  R E F E R E N C E

F O R E W O R D

Foreword 
All personnel must read and understand before operating unit
DuraTech Industries International Inc.(DuraTech) has made every effort to assure 
that this manual completely and accurately describes the operation and maintenance 
of this Industrial Grinder as of the date of publication.  DuraTech reserves the right 
to make updates to the machine from time to time.  Even in the event of such up-
dates, you should still find this manual to be appropriate for the safe operation and 
maintenance of your machine.

This manual, as well as materials provided by component suppliers to DuraTech 
Industries are all considered to be part of the information package.  Every operator 
is required to read and understand these manuals.  All manuals should be located 
within easy access for troubleshooting and periodic review.

Appropriate use of the unit 
This Industrial Grinder is designed to grind wood waste and other materials, includ-
ing grass clippings, leaves, construction and demolition debris, tree branches and 
tree trunks.  It is NOT designed to grind rocks, steel, concrete, or the like.

Operator protection
As with all machinery, care needs to be taken by the operator in order to insure the 
safety of the operator and those in the surrounding area.

WARNING: Operators and those observing the operation of the Industrial 
Grinder are required to wear head, eye, and ear protection.  No loose cloth-
ing is allowed.



ii 3 0 1 0  T U B  G R I N D E R 		  P A R T S  R E F E R E N C E

Clearing the Way for a Better Tomorrow



iii

T A B L E  O F  C O N T E N T S

3 0 1 0  T U B  G R I N D E R 		  P A R T S  R E F E R E N C E

Manual 2: Parts Reference................................................1
MAIN FRAME ASSEMBLY (S.N. 3000 - 3019)...................................................................2
MAIN FRAME ASSEMBLY (S.N. 3020 TO 3054)...............................................................4
MAIN FRAME ASSEMBLY (S.N. 3055 & UP)....................................................................6
FIFTH WHEEL HITCH ASSEMBLY....................................................................................8
PINTLE HITCH - WITH FUEL TANK................................................................................10
REAR CHASSIS SUBASSEMBLY.....................................................................................12
AXLE AND TIRES...............................................................................................................14
PLATFORM ASSEMBLY ...................................................................................................16
PLATFORM ASSEMBLY (S.N. 50-2-EJ-3055 TO 50-2-GJ-3104).....................................18
PLATFORM ASSEMBLY (S.N. 3105 TO 3129).................................................................20
PLATFORM ASSEMBLY (S.N. 3130 & UP)......................................................................22
TUB ASSEMBLY.................................................................................................................24
TUB ASSEMBLY - NARROWED TUB..............................................................................26
TUB DRIVE ASSEMBLY....................................................................................................28
TUB ROLLER ASSEMBLY ................................................................................................30
HEAVY PRESSURE ROLLER ASSEMBLY.......................................................................32
ROTOR ASSEMBLY............................................................................................................34
ROTOR BEARINGS - SKF..................................................................................................36
DRIVE LINE ASSEMBLY ..................................................................................................38
ROTOR BOX ASSEMBLY (S.N. 3000 TO 3019)...............................................................40
ROTOR BOX ASSEMBLY (S.N. 3020 TO 3054)...............................................................42
ROTOR BOX ASSEMBLY (S.N. 3055 & UP)....................................................................44
BELLY CONVEYOR ASSEMBLY (S.N. 3000 TO 3039)...................................................46
BELLY CONVEYOR ASSEMBLY (S.N. 3040 & UP)........................................................48
LOWER DISCHARGE CONVEYOR (S.N. 3000 TO 3019)...............................................50
LOWER DISCHARGE CONVEYOR (S.N. 3020 THRU 3089).........................................52
LOWER DISCHARGE CONVEYOR (S.N. 3090 THRU 3140).........................................54
LOWER DISCHARGE CONVEYOR (S.N. 3141 AND UP)..............................................56
MATERIAL SLIDE (S.N. 3020 & UP)................................................................................58
UPPER DISCHARGE CONVEYOR (S.N. 3000 TO 3019)................................................60
UPPER DISCHARGE CONVEYOR (S.N. 3020 THRU 3140)...........................................62
UPPER DISCHARGE CONVEYOR (S.N. 3141 & UP).....................................................64
TRANSITION CHUTE (S.N. 3020 & UP)...........................................................................66
CONTROL PANEL FRAME ASSEMBLY..........................................................................68
TOP CONTROL PANEL ASSEMBLY (TIER II).................................................................70
TOP CONTROL PANEL ASSEMBLY (TIER III)...............................................................72
BOTTOM CONTROL PANEL ASSEMBLY (TIER II).......................................................74
BOTTOM CONTROL PANEL ASSEMBLY (TIER III)......................................................76
CONTROL PANEL ASSEMBLY (S.N. 3131 & UP)...........................................................78
CAT TIER III KEY SWITCH PANEL..................................................................................81
REAR AUXILIARY CONTROL PANEL............................................................................82



iv

T A B L E  O F  C O N T E N T S

3 0 1 0  T U B  G R I N D E R 		  P A R T S  R E F E R E N C E

ENGINE SHROUD ASSEMBLY (S.N. 3000 TO 3009)......................................................84
ENGINE SHROUD ASSEMBLY (S.N. 3010 TO 3019)......................................................86
ENGINE SHROUD ASSEMBLY (S.N. 3020 & UP)...........................................................88
ENGINE SHROUD ASSEMBLY - 525 HP..........................................................................90
ENGINE SHROUD ASSEMBLY - 475 & 540 HP...............................................................92
ENGINE SHROUD ASSEMBLY - 475 & 540 HP - DETAIL A..........................................93
ENGINE SHROUD ASSEMBLY - 475 & 540 HP - DETAILS B-E...................................94
ROTARY SCREEN ASSEMBLY (S.N. 3000 TO 3019)......................................................96
ROTARY SCREEN ASSEMBLY (S.N. 3020 & UP)...........................................................98
ENGINE DUCTING - 463 & 525 HP.................................................................................100
ENGINE DUCTING - 475 & 540 HP.................................................................................102
BATTERY BOX ASSEMBLY - ORIGINAL STYLE........................................................104
BATTERY BOX ASSEMBLY - NEW STYLE..................................................................106
FIFTH WHEEL FUEL TANK ASSEMBLY.......................................................................108
HYDRAULIC OIL TANK (S.N. 3130 & UP)....................................................................110
CONVEYOR HYDRAULIC CIRCUIT.............................................................................112
TUB HYDRAULIC CIRCUIT...........................................................................................112
TUB COVER AND HYDRAULIC JACK HYDRAULIC CIRCUITS..............................112
HYDRAULIC OIL TANK WITH HOSES AND FITTINGS (S.N. UP TO 3129).............113
HYDRAULIC OIL TANK WITH HOSES AND FITTINGS (S.N. 3130 & UP)...............114
HYDRAULIC PUMP WITH HOSES AND FITTINGS....................................................115
CONVEYOR RUN VALVE WITH HOSES AND FITTINGS..........................................116
BELLY CONVEYOR MOTOR WITH HOSES AND FITTINGS.....................................117
DISCHARGE CONVEYOR MOTOR WITH HOSES AND FITTINGS..........................118
AUXILIARY VALVE FITTINGS (S.N. THRU 3089).......................................................119
AUXILIARY VALVE FITTINGS (S.N. 3090 & UP).........................................................120
AUXILIARY VALVE SUPPLY HOSES AND FITTINGS (S.N. THRU 3089).................122
AUXILIARY VALVE SUPPLY HOSES AND FITTINGS (S.N. 3090 & UP)..................124
AUXILIARY VALVE WORK HOSES AND FITTINGS..................................................126
MANIFOLD BLOCK VALVE WITH HOSES AND FITTINGS......................................128
LIFT & FOLD HYDRAULIC CYLINDERS WITH HOSES AND FITTINGS................129
CONVEYOR SWING HYDRAULIC CYLINDER WITH HOSES AND FITTINGS......130
GOVERNOR VALVE WITH HOSES AND FITTINGS (S.N. THRU 3089)....................131
GOVERNOR VALVE WITH HOSES AND FITTINGS (S.N. 3090 & UP)......................132
TUB DRIVE MOTOR WITH HOSES AND FITTINGS (S.N. THRU 3089)...................133
TUB DRIVE MOTOR WITH HOSES AND FITTINGS (S.N. 3090 & UP).....................134
CONTROL PANEL WITH HOSES AND GAUGE FITTINGS (S.N. UP TO 3129).........135
PRESSURE GAUGES WITH HOSES AND FITTINGS (S.N. 3130 & UP).....................136
HYDRAULIC PARTS LIST...............................................................................................139
CLUTCH OIL TANK..........................................................................................................142
HYDRAULIC COOLERS..................................................................................................143
HYDRAULIC CLUTCH AND FILTER (S.N. UP TO 3129).............................................144 



v

T A B L E  O F  C O N T E N T S

3 0 1 0  T U B  G R I N D E R 		  P A R T S  R E F E R E N C E

PARTS LIST - CLUTCH OIL TANK - HYDRAULIC COOLERS- HYDRAULIC 
CLUTCH AND FILTER (S.N. UP TO 3129).....................................................................145

PARTS LIST - CLUTCH OIL TANK - HYDRAULIC COOLERS HYDRAULIC 
CLUTCH AND FILTER (S.N. UP TO 3129).....................................................................147 

HYDRAULIC CLUTCH AND FILTER (S.N. 3130 & UP)...............................................148
CLUTCH VALVE (S.N. UP TO 3129)...............................................................................150
CLUTCH TANK (S.N. 3130 AND UP)..............................................................................151
CLUTCH FILTER...............................................................................................................153
HYDRAULIC TUB VALVE 4000207................................................................................154
HYDRAULIC CONVEYOR VALVE 4000208..................................................................155
HYDRAULIC AUXILIARY VALVE 4000210..................................................................156
HYDRAULIC MANIFOLD BLOCK VALVE 4000211....................................................157
HYDRAULIC TUBE CLAMP ASSEMBLIES..................................................................158
ORBIT MOTOR..................................................................................................................160
HYDRAULIC CYLINDER SEALS AND OTHER ITEMS..............................................162
FLOW CONTROL VALVE - CV98 - 4300069..................................................................164
ELECTRO-HYDRAULIC VALVE CALIBRATION (S.N. GJ3090 & UP)......................165
FUEL COOLER HOSES....................................................................................................166
STANDARD SCHEMATIC................................................................................................168
REMOTE RADIO SCHEMATIC.......................................................................................169
GENERIC SWITCH LAYOUT..........................................................................................170
MAIN WIRING HARNESS - CONTROL PANEL............................................................171
MAIN WIRING HARNESS - MACHINE.........................................................................171
MAIN GRAPPLE LOADER HARNESS (5700518) - MACHINE...................................171
MAIN GRAPPLE LOADER HARNESS (5700518) - CONTROL PANEL......................171
MAIN POWER WIRING HARNESS - 5700364...............................................................172
OLD CLUTCH HARNESS................................................................................................173
CLUTCH WIRING HARNESS - 5700540.........................................................................174
OMNEX RADIO WIRING HARNESS - 5700509............................................................175
TAIL LIGHT WIRING HARNESS - 5700527...................................................................176
CAB LOADER SCHEMATIC............................................................................................177
ELECTRICAL PARTS LIST..............................................................................................178
UNIVERSAL AIR BRAKE PARTS...................................................................................180
UNITED STATES AIR BRAKES.......................................................................................182
AUSTRAILIAN AIR BRAKES..........................................................................................184
ABS AIR BRAKES.............................................................................................................186
MILL COVER ASSEMBLY...............................................................................................188
TUB COVER ASSEMBLY.................................................................................................190
HINGED TUB COVER ASSEMBLY.................................................................................192
TUB COVER HYDRAULICS............................................................................................194



vi

T A B L E  O F  C O N T E N T S

3 0 1 0  T U B  G R I N D E R 		  P A R T S  R E F E R E N C E

HYDRAULIC JACKS - PARTS.........................................................................................196
HYDRAULIC JACKS - CYLINDERS AND VALVES.....................................................198
HYDRAULIC JACKS - AUXILLARY AND JACK VALVE SUPPLY HOSES...............200
AIR COMPRESSOR ASSEMBLY.....................................................................................202
TUB AGITATOR.................................................................................................................204
MAGNETIC ROLLER ASSEMBLY (S.N. UP TO 3029)..................................................206
MAGNETIC ROLLER ASSEMBLY (S.N. 3030 AND UP)..............................................208
TOOL BOX ASSEMBLY- OBSOLETE.............................................................................210
PACKAGE TOOL BOX ASSEMBLY (OPTION)..............................................................211
3010 HAMMER ROD PULLER OPTION (S.N. UP TO 3036).........................................212
3010 HAMMER ROD PULLER OPTION SCHEMATIC (S.N. UP TO 3036).................214
3010 HAMMER ROD PULLER OPTION (S.N. 3037 AND UP).....................................216
3010 HAMMER ROD PULLER OPTION SCHEMATIC (S.N. 3037 AND UP)..............218
GRAPPLE LOADER OPTION AIR COMPRESSOR & TOOL BOX .............................220
GRAPPLE LOADER OPTION HYDRAULIC OIL TANK ASSEMBLY ........................222
GRAPPLE LOADER OPTION CAB.................................................................................224
GRAPPLE LOADER OPTION CAB SWITCHES AND GAUGES.................................226
GRAPPLE LOADER OPTION - GRAPPLE STOP...........................................................228
GRAPPLE LOADER OPTION CAB LADDER................................................................230
GRAPPLE LOADER OPTION HYDRAULIC SCHEMATIC..........................................232
GRAPPLE LOADER OPTION PRESSURE GAUGE HYDRAULICS............................233
GRAPPLE LOADER OPTION OIL TANK HYDRAULICS............................................234
GRAPPLE LOADER OPTION MAIN AND LOADER PUMP HYDRAULICS.............235
GRAPPLE LOADER OPTION LOADER PILOT HYDRAULICS..................................236
GRAPPLE LOADER OPTION HYDRAULICS PARTS LIST.........................................237
OMNEX RADIO REMOTE CONTROL...........................................................................239
5700771 R160 RADIO HARNESS SCHEMATIC.............................................................240
5700773 TRACK MACHINE RADIO HARNESS SCHEMATIC....................................241
5700772 R160D180 TRACK RADIO HARNESS SCHEMATIC.....................................242
5700774 R100E STANDARD RADIO HARNESS SCHEMATIC....................................243
5700775 POWER HARNESS, 1 RELAY SCHEMATIC...................................................244
5700776 POWER HARNESS, 2 RELAY SCHEMATIC (GRAPPLE LOADER).............245
5700777 CATERPILLAR ENGINE TIER 3 CONTROL PANEL JUMPER.....................246
5700786 3010 POWER HARNESS....................................................................................247
5700812 HPTO BULKHEAD HARNESS.........................................................................248
5700813 HPTO BULKHEAD #3 HARNESS....................................................................249
5700787 GRAPPLE LOADER POWER HARNESS.........................................................250
5701031 LOADER HARNESS-IN CONTOL PANEL (FOR S.N. 160 AND UP)............251
5701027 LIGHT AND SENSOR HARNESS.....................................................................252
5701033 STANDARD MACHINE JUMPER HARNESS.................................................253
5701047 JACKS EXTENSION HARNESS.......................................................................254
DECALS.............................................................................................................................256



vii

T A B L E  O F  C O N T E N T S

3 0 1 0  T U B  G R I N D E R 		  P A R T S  R E F E R E N C E

3010 TRACK OPTION
TRACK FRAME AND FUEL TANK 3010 TRACK.........................................................258
TRACK HYDRAULIC TANK MOUNT ASSEMBLY......................................................260
DISCHARGE CONVEYOR 3010 TRACK.......................................................................262
DISCHARGE CONVEYOR - TRACK..............................................................................264
3010 TRACK HYDRAULIC PARTS LIST (S.N. THRU 3129)........................................265
3010 TRACK HYDRAULIC PARTS LIST (S.N. 3130 & UP)..........................................269
DISCHARGE ORBIT MOTOR 3010 TRACK (SHORT CONVEYOR OPTION)...........274
BELLY ORBIT MOTOR 3010 TRACK (SHORT CONVEYOR OPTION).....................276
CONVEYOR LIFT CYLINDER 3010 TRACK (SHORT CONVEYOR OPTION).........278
TUBE LINES FRONT 3010 TRACK.................................................................................280
TUB DRIVE MOTOR/TILT CYLINDER 3010 TRACK..................................................282
CONVEYOR VALVE 3010 TRACK..................................................................................284
HYDRAULIC AUXILIARY VALVE 3010 TRACK..........................................................286
CLUTCH HYDRAULIC TANK 3010 TRACK.................................................................288
TUB DRIVE VALVES 3010 TRACK (THRU S.N. 50-2-FJ-3089)...................................290
TUB DRIVE VALVES 3010 TRACK (S.N. 50-2-GJ-3090 & UP)....................................292
RH TRACK PUMP & CLUTCH PUMP 3010 TRACK (S.N. THRU 3129).....................294
RH TRACK PUMP & CLUTCH PUMP 3010 TRACK (S.N. 3130 & UP).......................296
LH TRACK PUMP 3010 TRACK (S.N. THRU 3129)......................................................298
LH TRACK PUMP 3010 TRACK (S.N. 3130 & UP)........................................................300
HPTO CLUTCH 3010 TRACK (S.N. THRU 3129)..........................................................302
HPTO CLUTCH 3010 TRACK (S.N. 3130 & UP)............................................................304
HYDRAULIC TANK LEFT SIDE 3010 TRACK (S.N. THRU 3129)..............................306
HYDRAULIC TANK RIGHT SIDE 3010 TRACK (S.N. THRU 3129)............................308
HYDRAULIC TANK 3010 TRACK - VIEW 1 (S.N. 3130 & UP)....................................310
HYDRAULIC TANK 3010 TRACK - VIEW 2 (S.N. 3130 & UP)....................................312
HYDRAULIC TANK 3010 TRACK - VIEW 3 (S.N. 3130 & UP)....................................314
GEAR PUMP AUXILIARY/TUB 3010 TRACK...............................................................316
PRESSURE GAUGES 3010 TRACK................................................................................318
PRESSURE GUAGES (S.N. 3130 & UP)..........................................................................320
OIL COOLERS 3010 TRACK............................................................................................322
525 HP OIL COOLER BYPASS 3010 TRACK.................................................................324
TRACK SHIFT VALVES 3010 TRACK............................................................................326
RH TRACK MOTOR 3010 TRACK..................................................................................328
LH TRACK MOTOR 3010 TRACK..................................................................................330
TRACK CONTROL VALVES 3010 TRACK....................................................................332
4000249 CENTER SECTIONS..........................................................................................334
4000249 TIE ROD AND END SECTION..........................................................................336
THROTTLE HARNESS RADIO REMOTE 3010 TRACK..............................................338
3010 WEAR PARTS...........................................................................................................340



viii

T A B L E  O F  C O N T E N T S

3 0 1 0  T U B  G R I N D E R 		  P A R T S  R E F E R E N C E

3010 STATIONARY ELECTRIC SUPPLEMENT
MOTOR FRAME ASSEMBLY..........................................................................................342
MOTOR FRAME ASSEMBLY - DETAIL A.....................................................................343
MOTOR FRAME ASSEMBLY - MOTOR HOUSING.....................................................344
JACK SHAFT AND BELT COVER ASSEMBLY.............................................................346
AUGER ASSEMBLY..........................................................................................................348
TUB ASSEMBLY...............................................................................................................350
PINTLE HITCH..................................................................................................................352
3600448 DRIVE LINE........................................................................................................353
TOP CONTROL PANEL....................................................................................................354
HYDRALIC OIL TANK ASSEMBLY...............................................................................356
HYDRALICS FOR TANK, COOLER, AND PUMP.........................................................358
AUGER HYDRALICS.......................................................................................................360 
3010  DOCUMENTATION COMMENT FORM...............................................................363
 

APPENDIX A SCHEMATIC FOLDOUTS...................................... 365 

TUB HYDRAULIC CIRCUIT ....................................................................................... FO-1
TUB COVER AND HYDRAULIC JACK HYDRAULIC CIRCUITS........................... FO-2
STANDARD WIRING SCHEMATIC............................................................................. FO-3
MAIN WIRING HARNESS - CONTROL PANEL......................................................... FO-4
MAIN WIRING HARNESS - MACHINE...................................................................... FO-5 

MAIN GRAPPLE LOADER HARNESS (5700518) - MACHINE 
(FOR S.N. UP TO 159).................................................................................................... FO-6 

MAIN GRAPPLE LOADER HARNESS (5700518) - CONTROL PANEL 
(FOR S.N. UP TO 159).................................................................................................... FO-7 

MAIN HARNESS (5701025) - CONTROL PANEL....................................................... FO-8
MACHINE VALVES HARNESS (5701026)................................................................... FO-9 

MAIN GRAPPLE HARNESS (5700698) - CONTROL PANEL 
(FOR S.N. 160 AND UP)............................................................................................... FO-10 

MAIN GRAPPLE LOADER HARNESS (5701032) - MACHINE 
(FOR S.N. 160 AND UP)............................................................................................... FO-11



3010
Industrial Tub Grinder
Includes: Stationary Electric Supplement

Manual 2:
Parts Reference 

3 0 1 0  T U B  G R I N D E R   P A R T S  R E F E R E N C E 1

T M



2 3 0 1 0  T U B  G R I N D E R   P A R T S  R E F E R E N C E

M A I N  F R A M E  A S S E M B L Y  ( S . N .  3 0 0 0  -  3 0 1 9 )



33 0 1 0  T U B  G R I N D E R   P A R T S  R E F E R E N C E

ITEM	 PART	 QTY.	 PART DESCRIPTION
1	 4501527	 1	 DECK\SRV\RTR	
2	 4501528	 2	 DECK\SERV\RTR	
3	 4501548	 1	 WALKWAY\FRONT\1150	
4	 4501741	 1	 LDDR\SERV\RAD\STEP\2	
5	 4501742	 1	 LDDR\SERV\RTR	
6	 4703541	 1	 TANK\OIL\ASSY	
7	 4703739	 1	 BRKT\TANK\OIL\HPTO14	
8	 4703740	 1	 BRKT\TANK\OIL\HPTO14	
9	 4703741	 1	 BRKT\FLTR\OIL\HPTO14\3010	
10	 4703745	 1	 BRKT\SWITCH\LIMIT	
11	 4703851	 1	 FRM\SHLD\REAR	
12	 4703852	 1	 SHLD\REAR	
13	 4703957	 1	 DECK\SRV\REAR\RTR	
14	 4800003	 33	 BOLT\HEX\3/8X1	
15	 4800070	 8	 BOLT\HEX\1/2X2-1/2	
16	 4800098	 8	 BOLT\HEX\3/8X1-1/4\NC	
17	 4800114	 4	 BOLT\HEX\1/2X2	
18	 4900001	 12	 NUT\HEX\1/2\NC	
19	 4900002	 41	 NUT\HEX\3/8\NC	
20	 5000001	 74	 WASH\FLAT\3/8	
21	 5000004	 12	 WASH\FLAT\1/2	
22	 5000006	 12	 WASH\LOCK\1/2	
23	 5000019	 41	 WASH\LOCK\3/8	
	

M A I N  F R A M E  A S S E M B L Y  ( S . N .  3 0 0 0  -  3 0 1 9 )



4 3 0 1 0  T U B  G R I N D E R   P A R T S  R E F E R E N C E

M A I N  F R A M E  A S S E M B L Y  ( S . N .  3 0 2 0   T O  3 0 5 4 )



53 0 1 0  T U B  G R I N D E R   P A R T S  R E F E R E N C E

ITEM	 PART	 QTY.	 PART DESCRIPTION

M A I N  F R A M E  A S S E M B L Y  ( S . N .  3 0 2 0  T O  3 0 5 4 )

1	 4501527	 1	 DECK\SRV\RTR	
2	 4501528	 2	 DECK\SERV\RTR	
3	 4501548	 1	 WALKWAY\FRONT	
4	 4501741	 1	 LDDR\SERV\RAD\STEP\2	
5	 4501742	 1	 LDDR\SERV\RTR	
6	 4703541	 1	 TANK\OIL\ASSY	
7	 4703739	 1	 BRKT\TANK\OIL\HPTO14	
8	 4703740	 1	 BRKT\TANK\OIL\HPTO14	
9	 4703741	 1	 BRKT\FLTR\OIL\HPTO14\3010	
10	 4703745	 1	 BRKT\SWITCH\LIMIT	
11	 4703884	 1	 CVR\CNVYR\DSCHR	
12	 4703957	 1	 DECK\SRV\REAR\RTR	
13	 4800003	 33	 BOLT\HEX\3/8X1	
14	 4800098	 8	 BOLT\HEX\3/8X1-1/4\NC	
15	 4800114	 14	 BOLT\HEX\1/2X2	
16	 4900001	 4	 NUT\HEX\1/2\NC	
17	 4900002	 41	 NUT\HEX\3/8\NC	
18	 5000001	 74	 WASH\FLAT\3/8	
19	 5000004	 18	 WASH\FLAT\1/2	
20	 5000006	 18	 WASH\LOCK\1/2	
21	 5000019	 41	 WASH\LOCK\3/8	



6 3 0 1 0  T U B  G R I N D E R   P A R T S  R E F E R E N C E

M A I N  F R A M E  A S S E M B L Y  ( S . N .  3 0 5 5  &  U P )



73 0 1 0  T U B  G R I N D E R   P A R T S  R E F E R E N C E

ITEM	 PART	 QTY.	 PART DESCRIPTION

M A I N  F R A M E  A S S E M B L Y  ( S . N .  3 0 5 5  &  U P )

1	 4704654	 1	 WALKWAY\FRONT\TIER_3
2	 4501741	 1	 LDDR\SERV\RAD\STEP\2
3	 4703541	 1	 TANK\OIL\ASSY (THRU S.N. 3129)
4	 4703739	 1	 BRKT\TANK\OIL\HPTO14
5	 4703740	 1	 BRKT\TANK\OIL\HPTO14
6	 4703741	 1	 BRKT\FLTR\OIL\HPTO14\3010
7	 4703745	 1	 BRKT\SWITCH\LIMIT
8	 4703884	 1	 CVR\CNVYR\DSCHR
9	 4704625	 2	 DECK\SERV\RTR
10	 4704627	 1	 DECK\SRV\REAR\RTR
11	 4704628	 1	 LDDR\SERV\RTR
12	 4800003	 27	 BOLT\HEX\3/8X1
13	 4800098	 8	 BOLT\HEX\3/8X1-1/4\NC
14	 4800114	 14	 BOLT\HEX\1/2X2
15	 4900001	 4	 NUT\HEX\1/2\NC
16	 4900002	 35	 NUT\HEX\3/8\NC
17	 5000001	 62	 WASH\FLAT\3/8
18	 5000004	 18	 WASH\FLAT\1/2
19	 5000006	 18	 WASH\LOCK\1/2
20	 5000019	 35	 WASH\LOCK\3/8



8 3 0 1 0  T U B  G R I N D E R   P A R T S  R E F E R E N C E

F I F T H  W H E E L  H I T C H  A S S E M B L Y



93 0 1 0  T U B  G R I N D E R   P A R T S  R E F E R E N C E

ITEM	 PART	 QTY.	 PART DESCRIPTION
1	 4501720	 1	 LDDR\SERV\DECK\FRNT	
2	 4501722	 1	 RAIL\FIFTHWHL	
3	 4501723	 1	 RAIL\FIFTHWHL	
4	 4501724	 1	 RAIL\FIFTHWHL	
5	 4501738	 1	 STRAP\TIEDOWN\TANK\FUEL	
6	 4501739	 1	 STRAP\TIEDOWN\TANK\FUEL	
7	 4501740	 1	 SHFT\CPLR\JACK\DUAL\1X47	
8	 4700403	 2	 PAD\TANK\FUEL	
9	 4700404	 2	 CPLR\SHFT\JACK\FRM\MN	
10	 4702902	 1	 JACK\LH\FRM\MN\HD9	
	 5800609	 1	 JACK\HANDLE\25,000 LG	
11	 4702903	 1	 JACK\RH\FRM\MN\HD9	
12	 4703055	 1	 TANK\FUEL\72-1/2X44-1/2X24-1/2	
13	 5700202	 2	 LAMP\GRMMT\2-1/2KIT\W/PLUG	
14	 5700203	 2	 LAMP\CL\12VDC\2-1/2ROUND\YELLOW\SEALED	

F I F T H  W H E E L  H I T C H  A S S E M B L Y



10 3 0 1 0  T U B  G R I N D E R   P A R T S  R E F E R E N C E

P I N T L E  H I T C H  -  W I T H  F U E L  T A N K



113 0 1 0  T U B  G R I N D E R   P A R T S  R E F E R E N C E

ITEM	 PART	 QTY.	 PART DESCRIPTION
1	 4703105	 1	 CVR\GAUGE\TANK\FUEL	
2	 4703465	 1	 HITCH\PINTLE	
3	 4703466	 1	 TANK\FUEL\PINTLE\3010	
4	 4703467	 2	 STRAP\TIEDOWN\TANK\FUEL	
5	 4800033	 24	 BOLT\HEX\3/4X2	
6	 4800098	 2	 BOLT\HEX\3/8X1-1/4\NC	
7	 4800271	 4	 BOLT\HEX\5/8X2-1/2\GR8	
8	 4900004	 24	 NUT\HEX\3/4\NC	
9	 4900005	 4	 NUT\HEX\5/8\NC	
10	 4900070	 4	 NUT\HEX\5/8\GR8\NC	
11	 5000001	 2	 WASH\FLAT\3/8	
12	 5000003	 8	 WASH\LOCK\5/8	
13	 5000012	 24	 WASH\LOCK\3/4	
14	 5000019	 2	 WASH\LOCK\3/8	
15	 7501177	 1	 PINTLE HITCH 4 BOLT , 66K	
16	 7500682	 1	 GAUGE\FUEL\SENDING\HD12	
17	 7500811	 1	 CAP\FUEL\LOW_PRESS_RELIEF

Not Shown	 		
	 4703468	 2	 PAD\TANK\FUEL
	 4702607	 1	 CHAIN\SFTY\70-LINKS\HITCH
	 5800002	 2	 HOOK\SLIP\5/16	
	

P I N T L E  H I T C H  -  W I T H  F U E L  T A N K



12 3 0 1 0  T U B  G R I N D E R   P A R T S  R E F E R E N C E

R E A R  C H A S S I S  S U B A S S E M B L Y



133 0 1 0  T U B  G R I N D E R   P A R T S  R E F E R E N C E

ITEM	 PART	 QTY.	 PART DESCRIPTION
1	 2500638	 2	 AXLE\22.5K\79-1/2HUBFACE			 
2	 2500919	 1	 AIR TANK HD10\3010\1155			
	 2500957	 1	 TANK\AIR\2880\2BUNG/SIDE			 
3	 2500954	 4	 3LEAF\SPRNG\9700\4012			 
4	 2600029	 8	 TIRE\255.70R22.5			 
5	 2600634	 8	 WHL\RIM\10-BOLT\22.5X8.25			 
6	 2600815	 8	 WHL\ASSY\255X70RX22.5\DUAL			 
7	 4701609	 2	 BRKT\FLAP\MUD			 
8	 4701771	 2	 FLAP\MUD\22-1/2X12X1/4			 
9	 4800140	 1	 BOLT\HEX\1X3\NC			 
10	 4900162	 20	 NUT\WHL\3/4\INNER\RH			 
11	 4900163	 20	 NUT\WHL\3/4\INNER\LH			 
12	 4900164	 20	 NUT\WHL\3/4\OUTER\RH			 
13	 4900165	 20	 NUT\WHL\3/4\OUTER\LH			 
14	 7500459	 1	 VLV\SPRING\BRAKE\ for SN up to XXX			 
15	 7500460	 1	 VLV\RLY\SRV\BRAKE\ for SN up to XXX			 
16	 7500714	 7	 CLAMP\CUSH\HD\#20\1-5/16			 
						    
	 NOT SHOWN	 				  
	 2500952		  CAP\OIL\W-VENT\20K\PLSTC			 

R E A R  C H A S S I S  S U B A S S E M B L Y



14 3 0 1 0  T U B  G R I N D E R   P A R T S  R E F E R E N C E

A X L E  A N D  T I R E S



153 0 1 0  T U B  G R I N D E R   P A R T S  R E F E R E N C E

ITEM	 PART	 QTY.	 PART DESCRIPTION

A X L E  A N D  T I R E S

1	 2500632	 4	 30/30\AIRCHMBR\BRK\KIT\4012			 
2	 2500638	 2	 AXLE\KIT\4012			 
3	 2500941	 1	 HUBCAP\PLSTC\22.5K\CR1643			 
4	 2500954	 4	 3LEAF\SPRNG\9700\4012			 
5	 2600029	 8	 TIRE\255.70R22.5			 
6	 2600634	 8	 WHL\RIM\10-BOLT\22.5X8.25			 
7	 2600815	 8	 WHEEL\4012			 
8	 4900162	 20	 NUT\WHL\3/4\INNER\RH			 
9	 4900163	 20	 NUT\WHL\3/4\INNER\LH			 
10	 4900164	 20	 NUT\WHL\3/4\OUTER\RH			 
11	 4900165	 20	 NUT\WHL\3/4\OUTER\LH			 



16 3 0 1 0  T U B  G R I N D E R   P A R T S  R E F E R E N C E

P L A T F O R M  A S S E M B L Y 



173 0 1 0  T U B  G R I N D E R   P A R T S  R E F E R E N C E

ITEM	 PART	 QTY.	 PART DESCRIPTION

P L A T F O R M  A S S E M B L Y 

1	 TUBRLLR	 4	 RLLR\TUB	
2	 4702593	 4	 RLLR\PRESS\HVY\6BOLT	
3	 1700204	 1	 SEAL\TUB	
4	 1700210	 1	 SEAL\RBBR\DR\TUB	
5	 4702827	 2	 PIN\LATCH\PLFRM	
6	 4703463	 2	 DOOR\DRV\TUB	
7	 4703715	 2	 MNT\HLDDWN\SCRN\PLFRM	
8	 4703716	 2	 CVR\DRV\TUB	
9	 4703719	 2	 BRKT\SHLD\CHAIN\DRIVE\TUB	
10	 4703720	 2	 BRKT\SHLD\CHAIN\DRIVE\TUB	
11	 4703723	 2	 BRKT\SHLD\SIDE\CENTER	
12	 4703724	 2	 SHLD\TUB	
13	 4703725	 2	 SHLD\TUB\CORNER	
14	 4703726	 1	 SHLD\DRIVE\TUB	
15	 4703727	 4	 DOOR\SHLD\TUB	
16	 4703744	 1	 SHLD\TUB\REAR	
17	 4703892	 1	 PIN\1-1/4\PLFRM\TILTCYL	
17A	 4703712		  PIN\1\PLFRM\TILTCYL	
18	 4704087	 1	 BRKT\DFLCTR\MATL\REAR	
19	 4704088	 1	 DFLCTR\RBBR	
20	 4704095	 1	 BRKT\SEAL\TUB	
21	 4800003	 16	 BOLT\HEX\3/8X1	
22	 4800649	 18	 BOLT\HEX\3/4X3\GR8\NC	
23	 4800018	 20	 BOLT\HEX\1/2X1-1/4	
24	 4800098	 22	 BOLT\HEX\3/8X1-1/4\NC	
25	 4800146	 4	 BOLT\HEX\3/8X2	
26	 4800507	 1	 BOLT\HEX\1/4X2-1/4\NC	
27	 4800601	 2	 BOLT\HEX\1X9\NC	
28	 4900001	 52	 NUT\HEX\1/2\NC	
29	 4900002	 30	 NUT\HEX\3/8\NC	
30	 4900023	 16	 NUT\TPLCK\3/8\NC	
31	 4900083	 8	 NUT\INSERT\3/8\.LONG\0.15-0.312\(.418/CD)	
32	 4900084	 1	 NUT\TPLCK\1/4\NC	
33	 4900127	 2	 NUT\TPLCK\1\NC	
34	 4900160	 18	 NUT\FLG\TPLCK\3/4\GR8\NC	
35	 4900142	 8	 NUT\TPLCK\5/16\NC	
36	 5000001	 69	 WASH\FLAT\3/8	
37	 5000004	 112	 WASH\FLAT\1/2	
39	 5000006	 60	 WASH\LOCK\1/2	
40	 5000019	 38	 WASH\LOCK\3/8	
41	 7500664	 8	 BALL STUD\SHOCK\FITTING\M6	
42	 7500665	 8	 END FITTING\GAS SPRING \m6	
43	 7500666	 8	 SAFETY CLIP	
44	 7500663	 4	 SPRNG\GAS\90LB\9416K224	
				  
	 4704096		  SEAL\KIT\RBBR\DEBRIS
			   (INCLUDES ITEMS 3,4,18,19,20 and mounting hardware)	
				  
	 NOT SHOWN	 		
	 4500737	 1	 STOP\CYL\PLFRM	
	 4800046	 1	 PIN\CLEVIS\3/4X3	
	 4800107	 1	 PIN\HAIR\1/8(#9)	



18 3 0 1 0  T U B  G R I N D E R   P A R T S  R E F E R E N C E

P L A T F O R M  A S S E M B L Y  ( S . N .  5 0 - 2 - E J - 3 0 5 5  T O  5 0 - 2 - G J - 3 1 0 4 )



193 0 1 0  T U B  G R I N D E R   P A R T S  R E F E R E N C E

ITEM	 PART	 QTY.	 PART DESCRIPTION

P L A T F O R M  A S S E M B L Y  ( S . N .  5 0 - 2 - E J - 3 0 5 5  T O  5 0 - 2 - G J - 3 1 0 4 )

1	 1150_TUBRLLR	 8	 RLLR\TUB		
2	 4702593	 4	 RLLR\PRESS\HVY\6BOLT		
3	 1700204	 1	 SEAL\TUB		
4	 1700210	 1	 SEAL\RBBR\DR\TUB		
5	 4702827	 2	 PIN\LATCH\PLFRM		
6	 4703463	 2	 DOOR\DRV\TUB		
7	 4703715	 2	 MNT\HLDDWN\SCRN\PLFRM		
8	 4703716	 2	 CVR\DRV\TUB		
9	 4703719	 2	 BRKT\SHLD\CHAIN\DRIVE\TUB		
10	 4703720	 2	 BRKT\SHLD\CHAIN\DRIVE\TUB		
11	 4703723	 2	 BRKT\SHLD\SIDE\CENTER		
12	 4703724	 2	 SHLD\TUB		
13	 4703725	 2	 SHLD\TUB\CORNER		
14	 4703726	 1	 SHLD\DRIVE\TUB		
15	 4703727	 4	 DOOR\SHLD\TUB		
16	 4703744	 1	 SHLD\TUB\REAR		
17	 4703892	 1	 PIN\PLFRM\TILTCYL		
17A	 4703712		  PIN\1\PLFRM\TILTCYL		
18	 4704087	 1	 BRKT\DFLCTR\MATL\REAR		
19	 4704088	 1	 DFLCTR\RBBR		
20	 4704095	 1	 BRKT\SEAL\TUB		
21	 4704651	 1	 FRM\PLTFRM\TILT		
22	 4800003	 16	 BOLT\HEX\3/8X1		
23	 4800649	 18	 BOLT\HEX\3/4X3\GR8\NC		
24	 4800018	 20	 BOLT\HEX\1/2X1-1/4		
25	 4800098	 22	 BOLT\HEX\3/8X1-1/4\NC		
26	 4800146	 4	 BOLT\HEX\3/8X2		
27	 4800507	 1	 BOLT\HEX\1/4X2-1/4\NC		
28	 4800601	 2	 BOLT\HEX\1X9\NC		
29	 4900001	 20	 NUT\HEX\1/2\NC		
30	 4900002	 30	 NUT\HEX\3/8\NC		
31	 4900023	 4	 NUT\TPLCK\3/8\NC		
32	 4900083	 8	 NUT\INSERT\3/8\.LONG\0.15-0.312\(.418/CD)		
33	 4900084	 1	 NUT\TPLCK\1/4\NC		
34	 4900127	 2	 NUT\TPLCK\1\NC		
35	 4900160	 18	 NUT\FLG\TPLCK\3/4\GR8\NC		
36	 4900142	 8	 NUT\TPLCK\5/16\NC		
37	 5000001	 69	 WASH\FLAT\3/8		
38	 5000004	 48	 WASH\FLAT\1/2		
40	 5000006	 28	 WASH\LOCK\1/2		
41	 5000019	 38	 WASH\LOCK\3/8		
42	 7500664	 8	 BALL STUD\SHOCK\FITTING\M6		
43	 7500665	 8	 END FITTING\GAS SPRING \m6		
44	 7500666	 8	 SAFETY CLIP		
45	 7500663	 4	 SPRNG\GAS\90LB\9416K224		
					   
	 4704096		  SEAL\KIT\DEBRIS		
			   (INCLUDES ITEMS 3,4,18,19,20 & MOUNTING HARDWARE)		
	 NOT SHOWN	 			 
	 4500737	 1	 STOP\CYL\PLFRM		
	 4800046	 1	 PIN\CLEVIS\3/4X3		
	 4800107	 1	 PIN\HAIR\1/8(#9)		



20 3 0 1 0  T U B  G R I N D E R   P A R T S  R E F E R E N C E

P L A T F O R M  A S S E M B L Y  ( S . N .  3 1 0 5  T O  3 1 2 9 )



213 0 1 0  T U B  G R I N D E R   P A R T S  R E F E R E N C E

ITEM	 PART	 QTY.	 PART DESCRIPTION

P L A T F O R M  A S S E M B L Y  ( S . N .  3 1 0 5  T O  3 1 2 9 )

1	 1150_TUBRLLR	 8	 RLLR\TUB
2	 4702593	 4	 RLLR\PRESS\HVY\6BOLT
3	 1700204	 1	 SEAL\TUB
4	 1700210	 1	 SEAL\RBBR\DR\TUB
5	 4702827	 2	 PIN\LATCH\PLFRM
6	 4703463	 2	 DOOR\DRV\TUB
7	 4703715	 2	 MNT\HLDDWN\SCRN\PLFRM
8	 4703716	 2	 CVR\DRV\TUB
9	 4703719	 2	 BRKT\SHLD\CHAIN\DRIVE\TUB
10	 4703720	 2	 BRKT\SHLD\CHAIN\DRIVE\TUB
11	 4703723	 2	 BRKT\SHLD\SIDE\CENTER
12	 4703724	 2	 SHLD\TUB
13	 4703725	 2	 SHLD\TUB\CORNER
14	 4703726	 1	 SHLD\DRIVE\TUB
15	 4703727	 4	 DOOR\SHLD\TUB
16	 4703744	 1	 SHLD\TUB\REAR
17	 4704087	 1	 BRKT\DFLCTR\MATL\REAR
18	 4704088	 1	 DFLCTR\RBBR
19	 4704095	 1	 BRKT\SEAL\TUB
20	 4704651	 1	 FRM\PLTFRM\TILT
21	 4704933	 1	 PIN\PLFRM\TILTCYL
22	 4704934	 2	 WASH\2-1/4 O.D.
23	 4800003	 16	 BOLT\HEX\3/8X1
24	 4800018	 20	 BOLT\HEX\1/2X1-1/4
25	 4800098	 24	 BOLT\HEX\3/8X1-1/4\NC
26	 4800146	 4	 BOLT\HEX\3/8X2
27	 4800601	 2	 BOLT\HEX\1X9\NC
28	 4800649	 18	 BOLT\HEX\3/4X3\GR8\NC
29	 4900001	 20	 NUT\HEX\1/2\NC
30	 4900002	 31	 NUT\HEX\3/8\NC
31	 4900023	 4	 NUT\TPLCK\3/8\NC
32	 4900083	 8	 NUT\INSERT\3/8\.LONG\0.15-0.312\(.418/CD)
33	 4900127	 2	 NUT\TPLCK\1\NC
34	 4900142	 8	 NUT\TPLCK\5/16\NC
35	 4900160	 18	 NUT\FLG\TPLOCK\3/4\GR8\NC
36	 5000001	 71	 WASH\FLAT\3/8
37	 5000004	 48	 WASH\FLAT\1/2
38	 5000006	 28	 WASH\LOCK\1/2
39	 5000019	 41	 WASH\LOCK\3/8
40	 7500664	 8	 BALL STUD\SHOCK\FITTING\M6
41	 7500665	 8	 END FITTING\GAS SPRING \m6
42	 7500666	 8	 SAFETY CLIP
43	 7500663	 4	 SPRNG\GAS\90LB\9416K224
			 
	 4704096		  SEAL\KIT\DEBRIS
			   (INCLUDES ITEMS 3,4,17,18,19 & MOUNTING HARDWARE)
	 NOT SHOWN	 	
	 4500737	 1	 STOP\CYL\PLFRM
	 4800046	 1	 PIN\CLEVIS\3/4X3
	 4800107	 1	 PIN\HAIR\1/8(#9)



22 3 0 1 0  T U B  G R I N D E R   P A R T S  R E F E R E N C E

P L A T F O R M  A S S E M B L Y  ( S . N .  3 1 3 0  &  U P )



233 0 1 0  T U B  G R I N D E R   P A R T S  R E F E R E N C E

ITEM	 PART	 QTY.	 PART DESCRIPTION

P L A T F O R M  A S S E M B L Y  ( S . N .  3 1 3 0  &  U P )

1	 1150_TUBRLLR	 8	 RLLR\TUB
2	 4702593	 4	 RLLR\PRESS\HVY\6BOLT
3	 1700204	 1	 SEAL\TUB
4	 1700210	 1	 SEAL\RBBR\DR\TUB
5	 4702827	 2	 PIN\LATCH\PLFRM
6	 4703715	 2	 MNT\HLDDWN\SCRN\PLFRM
7	 4703719	 2	 BRKT\SHLD\CHAIN\DRIVE\TUB
8	 4703720	 2	 BRKT\SHLD\CHAIN\DRIVE\TUB
9	 4703723	 2	 BRKT\SHLD\SIDE\CENTER
10	 4703724	 2	 SHLD\TUB
11	 4703725	 2	 SHLD\TUB\CORNER
12	 4703726	 1	 SHLD\DRIVE\TUB
13	 4703727	 4	 DOOR\SHLD\TUB
14	 4703744	 1	 SHLD\TUB\REAR
15	 4704087	 1	 BRKT\DFLCTR\MATL\REAR
16	 4704088	 1	 DFLCTR\RBBR
17	 4704095	 1	 BRKT\SEAL\TUB
18	 4704933	 1	 PIN\PLFRM\TILTCYL
19	 4704934	 2	 WASH\2-1/4 O.D.
20	 4705304	 1	 FRM\PLTFRM\TILT
21	 4705305	 2	 DOOR\DR\TUB
22	 4705306	 2	 CVR\DRV\TUB
23	 4800003	 16	 BOLT\HEX\3/8X1
24	 4800018	 20	 BOLT\HEX\1/2X1-1/4
25	 4800098	 24	 BOLT\HEX\3/8X1-1/4\NC
26	 4800146	 4	 BOLT\HEX\3/8X2
27	 4800601	 2	 BOLT\HEX\1X9\NC
28	 4800649	 18	 BOLT\HEX\3/4X3\GR8\NC
29	 4900001	 20	 NUT\HEX\1/2\NC
30	 4900002	 31	 NUT\HEX\3/8\NC
31	 4900023	 4	 NUT\TPLCK\3/8\NC
32	 4900083	 8	 NUT\INSERT\3/8\.LONG\0.15-0.312\(.418/CD)
33	 4900127	 2	 NUT\TPLCK\1\NC
34	 4900142	 8	 NUT\TPLCK\5/16\NC
35	 4900160	 18	 NUT\FLG\TPLOCK\3/4\GR8\NC
36	 5000001	 71	 WASH\FLAT\3/8
37	 5000004	 48	 WASH\FLAT\1/2
38	 5000006	 28	 WASH\LOCK\1/2
39	 5000019	 41	 WASH\LOCK\3/8
40	 7500664	 8	 BALL STUD\SHOCK\FITTING\M6
41	 7500665	 8	 END FITTING\GAS SPRING \m6
42	 7500666	 8	 SAFETY CLIP
43	 7500663	 4	 SPRNG\GAS\90LB\9416K224
			 
	 4704096		  SEAL\KIT\DEBRIS
			   (INCLUDES ITEMS 3,4,15,16,17 & MOUNTING HARDWARE)
	 NOT SHOWN	 	
	 4500737	 1	 STOP\CYL\PLFRM
	 4800046	 1	 PIN\CLEVIS\3/4X3
	 4800107	 1	 PIN\HAIR\1/8(#9)



24 3 0 1 0  T U B  G R I N D E R   P A R T S  R E F E R E N C E

T U B  A S S E M B L Y



253 0 1 0  T U B  G R I N D E R   P A R T S  R E F E R E N C E

ITEM	 PART	 QTY.	 PART DESCRIPTION

T U B  A S S E M B L Y

1	 4702397	 2	 FLARE\FLDG	
2	 4702904	 4	 BUSH\HINGE\FLR\TUB	
3	 4703461	 6	 CHAN\SPLC\PETAL\TUB	
4	 4703462	 1	 TUB	
5	 4703953	 4	 PETAL\TUB	
6	 4703954	 2	 RING\TUB;FLANGE\TOP	
7	 4800106	 6	 BOLT\HEX\5/8X1-1/2	
8	 4800196	 4	 BOLT\HEX\5/8X2-3/4	
9	 4900005	 4	 NUT\HEX\5/8\NC	
10	 5000002	 14	 WASH\FLAT\5/8	
11	 5000003	 10	 WASH\LOCK\5/8	
				  
				  
	 4703540		  TUB\ASSY\SUB\3010	



26 3 0 1 0  T U B  G R I N D E R   P A R T S  R E F E R E N C E

T U B  A S S E M B L Y  -  N A R R O W E D  T U B



273 0 1 0  T U B  G R I N D E R   P A R T S  R E F E R E N C E

ITEM	 PART	 QTY.	 PART DESCRIPTION
1	 4703953	 8	 PETAL\TUB	
2	 4800098	 32	 BOLT\HEX\3/8X1-1/4\NC	
3	 4900023	 32	 NUT\TPLCK\3/8\NC	
4	 4703954	 1	 RING\TUB;FLANGE\TOP\HD10\96	
				  
	 4704118		  TUB\NARROWED\COMPLETE	
				  
				  

T U B  A S S E M B L Y  -  N A R R O W E D  T U B



28 3 0 1 0  T U B  G R I N D E R   P A R T S  R E F E R E N C E

T U B  D R I V E  A S S E M B L Y



293 0 1 0  T U B  G R I N D E R   P A R T S  R E F E R E N C E

ITEM	 PART	 QTY.	 PART DESCRIPTION

T U B  D R I V E  A S S E M B L Y

1	 1000238	 1	 SPKT\B\120\14\2-1/4BORE\1/2KW (FOR S.N. 3000-3054)	
1A	 1000240	 1	 SPKT\B\120\17\2-1/4BORE\1/2KW (FOR S.N. 3055 & UP)	
2	 1100242	 1	 CHAIN\120H\CL	
3	 1100243	 1	 CHAIN\120H\OL	
4	 1100245	 1	 CHAIN\120H\217LNK+CL	
5	 3800082	 2	 FTG\LUB\1/4NFXZERK\ADAPT	
6	 4200035	 1	 MTR\HYD\1191031-003	
7	 4501328	 2	 BOLT\HEX\3X4X8-1/2	
8	 4501331	 2	 RLLR\DR\TUB   THRU SN 3039	
8A	 4704024	 2	 RLLR\TNSR\CHAIN\TUB\CPPD   SN 3040 AND UP	
9	 4501383	 2	 BRKT\SPRING\	
10	 4501705	 2	 BRKT\RLLR\TNSN	
11	 4501706	 2	 BRKT\RLLR\TNSN	
12	 4501707	 1	 BRKT\MTR\DRV\TUB	
13	 4703713	 1	 WASH\MTR\ORBIT	
14	 4800011	 4	 BOLT\HEX\3/4X3-1/2	
15	 4800071	 4	 BOLT\HEX\5/16X1-1/4	
16	 4800115	 8	 BOLT\HEX\3/4X2-1/2	
17	 4800196	 4	 BOLT\HEX\5/8X2-3/4	
18	 4800575	 1	 BOLT\HEX\1/2X1-1/2\NF	
19	 4900003	 4	 NUT\HEX\5/16\NC	
20	 4900004	 18	 NUT\HEX\3/4\NC	
21	 4900005	 4	 NUT\HEX\5/8\NC	
22	 5000003	 4	 WASH\LOCK\5/8	
23	 5000006	 1	 WASH\LOCK\1/2	
24	 5000012	 12	 WASH\LOCK\3/4	
25	 5000022	 4	 WASH\LOCK\5/16	
26	 6100078	 1	 SPG\DR\TUB	
27	 6100079	 1	 SPG\DR\TUB	



30 3 0 1 0  T U B  G R I N D E R   P A R T S  R E F E R E N C E

T U B  R O L L E R  A S S E M B L Y 



313 0 1 0  T U B  G R I N D E R   P A R T S  R E F E R E N C E

ITEM	 PART	 QTY.	 PART DESCRIPTION

T U B  R O L L E R  A S S E M B L Y 

1	 2000573	 2	 BRG\CYL\1-1/2\W-ECCENTRIC COLLAR\COATD	
	 2000078	 2	 BRG\CYL\1-1/2\SET;SCR	
2	 2000813	 1 or  2	 CLLR\SHFT\1-1/2\SET	
3	 4702007	 1	 BRG\PB\RLLR\TUB\ASY\W/BEARINGINSERTS	
			   includes item 1	
4	 4704116	 1	 ASSY\ROLLER	
5	 4800930	 4	 BOLT\FLG\SERR\1/2X2\NC	
6	 4900100	 4	 NUT\FLG\TPLCK\1/2\NC	
7	 5000008     As Needed	 WASH\MACH\1-1/2IDX10GA\NR	
				  
	 4704119		  RLLR\TUB\ASSY\STEEL	
		   	 includes 1, 2, 3, 4, 7	
				  
Not Shown	
	 4701863		  SHIM\RLLR\TUB\10GA	
				  
Note -  use collar (#2) and washers (#7) to make 2-3/8” measurement				  



32 3 0 1 0  T U B  G R I N D E R   P A R T S  R E F E R E N C E

H E A V Y  P R E S S U R E  R O L L E R  A S S E M B L Y



333 0 1 0  T U B  G R I N D E R   P A R T S  R E F E R E N C E

ITEM	 PART	 QTY.	 PART DESCRIPTION

H E A V Y  P R E S S U R E  R O L L E R  A S S E M B L Y

	 4702593		  RLLR\PRESS\HVY\6BOLT\COMPLETE
	 					   
1	 2900004	 1	 CUP\INNER\WHEEL HUB			 
2	 2900006	 1	 CUP\INNER\WHEEL HUB			 
3	 2900007	 1	 CONE\OUTER\WHL;HUB(2900069)			
4	 2900008	 1	 SEAL\GREASE(2900069HUB)			 
5	 2900012	 6	 BOLT\WHL\WHL\:HUB\1/2 X1-1/2			 
6	 2900013	 1	 CAP\DUST\WHL;HUB(DC-13)			 
7	 2900018	 1	 CONE\OUTER\WHL;HUB(67048			 
8	 2900069	 1	 HUB\COMPLETE\2900069 Includes 1,2,3,4,6,7			 
9	 4702594	 1	 RLLR\PRESS\STAND\6BOLT			 
10	 4702595	 1	 RLLR\PRESS\HVY\10-3/4X2-1/2			 
11	 4800044	 1	 PIN\COT\5/16X1-1/2			 
12	 4800949	 4	 BOLT\FLG\5/8X2\GR8\NC SN 3030 and up			 
12A	 4800114		  BOLT\HEX\1/2X2 SN 3001 to 3029			 
12B	 5000004		  WASH\FLAT\1/2 SN 3001 to 3029			 
13	 4900054	 1	 NUT\CASTLE\1/2\NF			 
14	 4900178	 4	 NUT\FLG\TPLCK\5/8\GR8\NC SN 3030 and up			 
14A	 5000004		  WASH\FLAT\1/2 SN 3001 to 3029			 
14B	 5000006		  WASH\LOCK\1/2 SN 3001 to 3029			 
14C	 4900001		  NUT\HEX\1/2\NC SN 3001 to 3029			 
15	 5000055	 1	 WASH\SPINDLE\7/8			 



34 3 0 1 0  T U B  G R I N D E R   P A R T S  R E F E R E N C E

R O T O R  A S S E M B L Y



353 0 1 0  T U B  G R I N D E R   P A R T S  R E F E R E N C E

ITEM	 PART	 QTY.	 PART DESCRIPTION

R O T O R  A S S E M B L Y

1	 2000549	 1	 BRG\PB\4\SKF\DUCTILE\ADPT;MNT\SPHERICAL	
1A	 2000580	 1	 BRG\PB\4\DODGE\CAST\ISAF\NONEXPANSION\COMP 	
			   ( FOR SN IJ3115 TO IJ3120)	
1B	 2001050	 1	 BRG\PB\4\STL\ISAF\NON-EXP (FOR SN IJ3121 AND UP)	
			   	
2	 2000550	 1	 BRG\PB\4\SKF\DUCTILE\CARB\ADPT;MNT	
2A	 2000581	 1	 BRG\PB\4\DODGE\CAST\ISAF\EXPANSION\COMP 	
			   (FOR SN IJ3115 TO IJ3120)	
2B	 2001051	 1	 BRG\PB\4\STL\ISAF\EXP	 (FOR SN IJ3121 AND UP)	
				  
3	 3600332	 1	 FLG\4IDX4L\1810\DRLIN\HUB	
				  
4	 4501583	 4	 SHIM\BRG\RTR\16GA (FOR SN UP TO IJ3120)	
4A	 4705076	 2	 SHM\BRG\RTR\STL\3/8\3010 (FOR SN IJ3121 AND UP)	
4A	 4705077	 4	 SHM\BRG\RTR\STL\16GA\3010 (FOR SN IJ3121 AND UP)	
				  
5	 4700396	 1	 SPKT\60\20\4\SNSR	
6	 4701942	 2	 PL\RTR\MVBL\8.06IDX3/8X16	
7	 4701943	 2	 NUT\RTR\6X2X8\LH	
8	 4701944	 1	 WASH\FLAT\6\HARD\8 O.D.	
9	 4701947	 9	 PL\RTR\1-1/2X16\1-1/2ROD	
10	 4701948	 2	 PL\RTR\1-1/2X16\1-1/2ROD	
11	 4703557	 10	 SPCR\RTR\9X6.002X2.695	
12	 4703558	 1	 SHAFT\RTR\6X71-1/4\3010	
13	 4704292	 8	 WASHER\PL\MOVEABLE\RTR	
14	 4800018	 8	 BOLT\HEX\1/2X1-1/4	
15	 4800272	 4	 SCR\SET\AL1/2X2\NC	
16	 4800323	 2	 SCR\SET\AL1/2X1\NC	
17	 4800326	 2	 SCR\SET\AL1/2X1/2\NC	
18	 4800563	 20	 BOLT\HEX\7/8X5-1/2\GR9\NF	
19	 4800926	 8	 BOLT\HEX\7/8X4-1/2\NC	
20	 4900136	 8	 NUT\NYLCK\7/8\NC	
21	 4900148	 20	 NUT\TPLCK\7/8\GR9\NF	
22	 5000006	 8	 WASH\LOCK\1/2	
23	 5000120	 8	 WASH\FLAT\7/8\EXTRTHK\GR8	
24	 5200132	 20	 HMMR\TIP\1-HOLE	
24A	 5200135	 38	 HMMR\SWING\1X3-1/2X1-1/2\1-HOLE	
25	 5200136	 20	 HMMR\FIXED\BASE\HD12\1;BOLT	
26	 5300115	 8	 HMMR\ROD\1-1/2X43	
27	 6200049	 1	 KEY\SQ\1X4	
28	 6200066	 3	 KEY\RECT\1X3/4X14-1/4	
				  
	 NOT SHOWN	 		
	 4703556		  ASSY\RTR\43X16\1-1/2ROD>  
			   (COMPLETE LESS RODS, HAMMERS AND BEARINGS)	



36 3 0 1 0  T U B  G R I N D E R   P A R T S  R E F E R E N C E

R O T O R  B E A R I N G S  -  S K F



373 0 1 0  T U B  G R I N D E R   P A R T S  R E F E R E N C E

ITEM	 PART	 QTY.	 PART DESCRIPTION

R O T O R  B E A R I N G S  -  S K F

	 2000549
		
1	 2000566		  BRG\PB\4”\SLV&NUT	
2	 2000560		  BRG\PB\4\SEAL\ALUM;RING W/ O-RING	
3	 2000551		  BRG\PB\4\SEAL\HIGH;SPEED;TEFLON	
4	 2000563		  BRG\INS\4\SKF\SPHER	
			 
			 
			 
			 
			 
			 
	 2000550	 	
			 
1	 2000566		  BRG\PB\4”\SLV&NUT	
2	 2000560		  BRG\PB\4\SEAL\ALUM;RING W/ O-RING	
3	 2000551		  BRG\PB\4\SEAL\HIGH;SPEED;TEFLON	
4	 2000564		  BRG\INS\4\SKF\CARB	
5	 2000565		  BRG\PB\4\SKF\END CAP	
			 
			 
			 
	 3800831		  FTG\3/8MP\SIGHTGLASS	
	 3800832		  FTG\3/4MP\SIGHTGLASS	



38 3 0 1 0  T U B  G R I N D E R   P A R T S  R E F E R E N C E

D R I V E  L I N E  A S S E M B L Y 



393 0 1 0  T U B  G R I N D E R   P A R T S  R E F E R E N C E

PART	 QTY.	 PART DESCRIPTION
3600332	 1	 FLG\4IDX4L\1810\DRLIN\HUB	
3600333	 1	 FLG\3-15/16X4L\1810\HUB	
3600448	 1	 DRLIN\IND\1810\70-3/4	
4800323	 8	 SCR\SET\ALN\1/2X1\NC	
4800519	 24	 BOLT\HEX\7/16X1-1/2\GR8\NF	
4900113	 24	 NUT\HEX\7/16\GR8\NF	
5000015	 24	 WASH\LOCK\7/16	
6200049	 2	 KEY\SQ\1X4	
			 
NOT SHOWN	 		
3600798		  JRNL\BRG\KIT\1810	

D R I V E  L I N E  A S S E M B L Y 



40 3 0 1 0  T U B  G R I N D E R   P A R T S  R E F E R E N C E

R O T O R  B O X  A S S E M B L Y  ( S . N .  3 0 0 0  T O  3 0 1 9 )



413 0 1 0  T U B  G R I N D E R   P A R T S  R E F E R E N C E

ITEM	 PART	 QTY.	 PART DESCRIPTION

R O T O R  B O X  A S S E M B L Y  ( S . N .  3 0 0 0  T O  3 0 1 9 )

1	 4501324	 1	 BELT\SEAL\CNVYR\BELLY\FRONT		
2	 4501770	 1	 STRAP\BELT\RET\BELLY\1150		
3	 4703706	 1	 PL\END\BOX\CYL\FRONT		
4	 4703707	 1	 PL\END\BOX\CYL\REAR		
5	 4703709	 1	 GUIDE\MATL\CNVYR\BELLY\RH		
6	 4703710	 1	 GUIDE\MATL\CNVYR\BELLY\LH		
7	 4703728	 4	 LTCH\SCREEN\RTR		
8	 4703750	 2	 SEAL\CNVYR\BELLY includes 21, 22, 23		
9	 4703961	 1	 CHUTE\MATL\RH		
10	 4703962	 1	 GUIDE\MATL		
11	 4703963	 1	 CHUTE\MATL\LH		
12	 4800003	 4	 BOLT\HEX\3/8X1		
13	 4800018	 4	 BOLT\HEX\1/2X1-1/4		
14	 4800040	 4	 BOLT\HEX\7/16X1-1/2		
15	 4800054	 4	 BOLT\HEX\5/8X3-1/2		
16	 4800114	 6	 BOLT\HEX\1/2X2		
17	 4900001	 10	 NUT\HEX\1/2\NC		
18	 4900002	 4	 NUT\HEX\3/8\NC		
19	 4900012	 4	 NUT\TPLCK\5/8\NC		
20	 4900025	 4	 NUT\HEX\7/16\NC		
21	 5000002	 4	 WASH\FLAT\5/8		
22	 5000004	 14	 WASH\FLAT\1/2		
23	 5000006	 10	 WASH\LOCK\1/2		
24	 5000015	 4	 WASH\LOCK\7/16		
25	 5000019	 4	 WASH\LOCK\3/8					   
21	 D1016860	 2	 BELT\SKIRT\CNVYR\BELLY		
22	 D1016861	 2	 DLBR\SKIRT\BELT\CNVYR		
23	 D1016862	 2	 DLBR\SKIRT\BELT\CNVYR						   
					   
					   
	 SCREENS:		
	 4701696		  SCRN\1HL\1/2T\W/DOUBLER		
	 4702621		  SCRN\1-1/2HL\1/2\HARDOX\W/DOUBLER		
	 4701521		  SCRN\2HL\1\		
	 4701522		  SCRN\3HL\1\		
	 4701523		  SCRN\4HL\1\		
	 4701524		  SCRN\5X7HL\1\		
	 4701823		  SCRN\6X8HL\1\		



42 3 0 1 0  T U B  G R I N D E R   P A R T S  R E F E R E N C E

R O T O R  B O X  A S S E M B L Y  ( S . N .  3 0 2 0  T O  3 0 5 4 )



433 0 1 0  T U B  G R I N D E R   P A R T S  R E F E R E N C E

ITEM	 PART	 QTY.	 PART DESCRIPTION

R O T O R  B O X  A S S E M B L Y  ( S . N .  3 0 2 0  T O  3 0 5 4 )

1	 4501324	 1	 BELT\SEAL\CNVYR\BELLY\FRONT		
2	 4501770	 1	 STRAP\BELT\RET\BELLY\1150		
3	 4703706	 1	 PL\END\BOX\CYL\FRONT		
4	 4703707	 1	 PL\END\BOX\CYL\REAR		
5	 4703728	 4	 LTCH\SCREEN\RTR		
6	 4704210	 1	 GUIDE\MATL\CNVYR\BELLY\RH		
7	 4704211	 1	 GUIDE\MATL\CNVYR\BELLY\RH		
8	 4704212	 2	 SEAL\CNVYR\BELLY includes 21, 22, 23 		
9	 4800040	 4	 BOLT\HEX\7/16X1-1/2		
10	 4800054	 4	 BOLT\HEX\5/8X3-1/2		
11	 4800082	 4	 BOLT\HEX\1/2X1-1/2		
12	 4800114	 10	 BOLT\HEX\1/2X2		
13	 4900012	 4	 NUT\TPLCK\5/8\NC		
14	 4900019	 14	 NUT\HEX\1/2\GR8\NC		
15	 4900025	 4	 NUT\HEX\7/16\NC		
16	 5000002	 4	 WASH\FLAT\5/8		
17	 5000004	 10	 WASH\FLAT\1/2		
18	 5000006	 14	 WASH\LOCK\1/2		
19	 5000015	 4	 WASH\LOCK\7/16					   
21	 D1019426	 2	 BELT\SKIRT\CNVYR\BELLY		
22	 D1019427	 2	 DBLR\SKIRT\BELT\CNVYR\		
23	 D1019428	 2	 DBLR\SKIRT\BELT\CNVYR		
					   
					   
	 SCREENS:	 				  
	 4701696		  SCRN\1HL\1/2T\W/DOUBLER		
	 4702621		  SCRN\1-1/2HL\1/2\HARDOX\W/DOUBLER		
	 4701521		  SCRN\2HL\1\		
	 4701522		  SCRN\3HL\1\		
	 4701523		  SCRN\4HL\1\		
	 4701524		  SCRN\5X7HL\1\		
	 4701823		  SCRN\6X8HL\1\		



44 3 0 1 0  T U B  G R I N D E R   P A R T S  R E F E R E N C E

R O T O R  B O X  A S S E M B L Y  ( S . N .  3 0 5 5  &  U P )



453 0 1 0  T U B  G R I N D E R   P A R T S  R E F E R E N C E

ITEM	 PART	 QTY.	 PART DESCRIPTION

R O T O R  B O X  A S S E M B L Y  ( S . N .  3 0 5 5  &  U P )

1	 4501324	 1	 BELT\SEAL\CNVYR\BELLY\FRONT		
2	 4501770	 1	 STRAP\BELT\RET\BELLY\1150		
3	 4703706	 1	 PL\END\BOX\CYL\FRONT		
4	 4703707	 1	 PL\END\BOX\CYL\REAR		
5	 4703728	 4	 LTCH\SCREEN\RTR		
6	 4704210	 1	 GUIDE\MATL\CNVYR\BELLY\RH		
7	 4704211	 1	 GUIDE\MATL\CNVYR\BELLY\LH		
8	 4704212	 2	 SEAL\CNVYR\BELLY includes 21, 22, 23 		
9	 4704531	 2	 PL\WEAR\MID\BOX\CYL		
10	 4800040	 4	 BOLT\HEX\7/16X1-1/2		
11	 4800054	 4	 BOLT\HEX\5/8X3-1/2		
12	 4800082	 4	 BOLT\HEX\1/2X1-1/2		
13	 4800114	 10	 BOLT\HEX\1/2X2		
14	 4900012	 4	 NUT\TPLCK\5/8\NC		
15	 4900019	 14	 NUT\HEX\1/2\GR8\NF		
16	 4900025	 4	 NUT\HEX\7/16\NC		
17	 5000002	 4	 WASH\FLAT\5/8		
18	 5000004	 10	 WASH\FLAT\1/2		
19	 5000006	 14	 WASH\LOCK\1/2		
20	 5000015	 4	 WASH\LOCK\7/16		
21	 D1019426	 2	 BELT\SKIRT\CNVYR\BELLY		
22	 D1019427	 2	 DBLR\SKIRT\BELT\CNVYR\		
23	 D1019428	 2	 DBLR\SKIRT\BELT\CNVYR					  
					   
					   
	 SCREENS	 			 
	 4704701		  SCRN\5/8HL\1/2T\W/CTR SUP	
	 4704702		  SCRN\3/4HL\1/2T\W/CTR SUP	
	 4704703		  SCRN\1HL\1/2T\W/CTR SUP	
	 4704704		  SCRN\1-1/4HL\1/2T\W/CTR SUP	
	 4704705		  SCRN\1-1/2HL\1/2T\W/CTR SUP	
	 4701521		  SCRN\2HL\1T	
	 4701522		  SCRN\3HL\1T	
	 4701523		  SCRN\4HL\1T	
	 4701524		  SCRN\5X7HL\1T	
	 4701823		  SCRN\6X8HL\1T	
		



46 3 0 1 0  T U B  G R I N D E R   P A R T S  R E F E R E N C E

B E L L Y  C O N V E Y O R  A S S E M B L Y  ( S . N .  3 0 0 0  T O  3 0 3 9 )



473 0 1 0  T U B  G R I N D E R   P A R T S  R E F E R E N C E

ITEM	 PART	 QTY.	 PART DESCRIPTION
1	 1000054	 1	 SPKT\60\B\18\1-1/4\5/16KW			 
2	 1000081	 1	 SPKT\60\B\18\1-1/2\3/8KW			 
3	 1100064	 1	 CHAIN\60DBL\CL			 
4	 1100066	 1	 CHAIN\60DBL\17			 
5	 1700187	 1	 BELT\CNVYR\30X148.5\CLTD\ENDLESS			 
6	 2000303	 2	 BRG\FLG\1-1/2\BOLT			 
7	 2000320	 2	 BRG\TUU\1-1/2\W-ECC\BSEAL			 
8	 3900021	 1	 MTR\HYD\8\2000			 
9	 4501384	 2	 GUARD\SPKT\CPLG			 
10	 4702204	 2	 STRAP\REINFRC\GUIDE\BRG\CNVYR			 
11	 4702205	 2	 BOLT\ADJ\RLLR\DRV\CNVYR			 
12	 4702644	 2	 FLAT\SCRPR\PLASTIC\CNVYR\BELLY			 
13	 4702645	 2	 FLAT\DBLR\SCRPR\CNVYR\BELLY			
14	 4702839	 1	 FRM\SCRPR\BELT\CNVYR\BELLY			 
15	 4703439	 1	 BRKT\MTR\DRV\CNVYR			 
16	 4703935	 1	 FRM\CNVYR\BELLY			 
17	 4703938	 1	 FRM\CNVYR\BLTD			
18	 4703941	 1	 BRKT\TGHTNR\RLLR\CNVYR			 
19	 4703942	 1	 BRKT\SLIDE\BRG\CNVYR			 
20	 4703943	 2	 LOCK\CNVYR\BELLY			 
21	 4704056	 2	 BRKT\SCRPR\BELT\CNVYR\BELLY			
22	 4704067	 2	 PL\SEAL\BRG-S/N 3030 AND UP			 
23	 4704101	 1	 RLLR\IDLER\37-1/2X6\CNVYR\BELLY			 
24	 4704102	 1	 RLLR\DRIVE\39-3/4X6\CNVYR\BELLY			 
25	 4800003	 4	 BOLT\HEX\3/8X1			 
26	 4800013	 4	 BOLT\HEX\5/16X1			 
27	 4800018	 14	 BOLT\HEX\1/2X1-1/4			 
28	 4800098	 10	 BOLT\HEX\3/8X1-1/4\NC			 
29	 4800114	 3	 BOLT\HEX\1/2X2			 
30	 4800201	 4	 BOLT\CRG\1/2X1-3/4\NC\GR5			 
31	 4800334	 4	 BOLT\CRG\1/2X2\NC			 
32	 4800580	 2	 BOLT\HEX\3/8X7			 
33	 4900001	 15	 NUT\HEX\1/2\NC			 
34	 4900002	 12	 NUT\HEX\3/8\NC			 
35	 4900003	 4	 NUT\HEX\5/16\NC			 
36	 4900005	 6	 NUT\HEX\5/8\NC			 
37	 4900083	 4	 NUT\INSERT\3/8\.LONG\0.15-0.312\(.418/CD)			 
38	 4900110	 2	 NUT\FLG\SERR\5/8\NC			 
39	 5000001	 4	 WASH\FLAT\3/8			 
40	 5000002	 6	 WASH\FLAT\5/8			 
41	 5000004	 3	 WASH\FLAT\1/2			 
42	 5000006	 15	 WASH\LOCK\1/2			 
43	 5000019	 16	 WASH\LOCK\3/8			 
44	 5000022	 4	 WASH\LOCK\5/16			 
45	 6200004	 1	 KEY\SQ\5/16X1-1/2			
46	 6200007	 1	 KEY\SQ\3/8X1-1/2			 

B E L L Y  C O N V E Y O R  A S S E M B L Y  ( S . N .  3 0 0 0  T O  3 0 3 9 )



48 3 0 1 0  T U B  G R I N D E R   P A R T S  R E F E R E N C E

B E L L Y  C O N V E Y O R  A S S E M B L Y  ( S . N .  3 0 4 0  &  U P )



493 0 1 0  T U B  G R I N D E R   P A R T S  R E F E R E N C E

ITEM	 PART	 QTY.	 PART DESCRIPTION

B E L L Y  C O N V E Y O R  A S S E M B L Y  ( S . N .  3 0 4 0  &  U P )

1	 1000054	 1	 SPKT\60\B\18\1-1/4\5/16KW
2	 1000081	 1	 SPKT\60\B\18\1-1/2\3/8KW
3	 1100064	 1	 CHAIN\60DBL\CL
4	 1100066	 1	 CHAIN\60DBL\17
5	 1700187	 1	 BELT\CNVYR\30X148.5\CLTD
6	 2000341	 2	 BRG\FLG\1-1/2\4BOLT
7	 2000590	 2	 BRG\TUU\1-1/2\W-ECC
8	 3900021	 1	 MTR\HYD\8\2000
9	 4501384	 2	 GUARD\SPKT\CPLG
10	 4702204	 2	 STRAP\REINFRC\GUIDE\BRG\CNVYR
11	 4702205	 2	 BOLT\ADJ\RLLR\DRV\CNVYR
12	 4702644	 2	 FLAT\SCRPR\PLASTIC\CNVYR\BELLY
13	 4702645	 2	 FLAT\DBLR\SCRPR\CNVYR\BELLY
14	 4702839	 1	 FRM\SCRPR\BELT\CNVYR\BELLY
15	 4703439	 1	 BRKT\MTR\DRV\CNVYR
16	 4703941	 1	 BRKT\TGHTNR\RLLR\CNVYR
17	 4703942	 1	 BRKT\SLIDE\BRG\CNVYR
18	 4703943	 2	 LOCK\CNVYR\BELLY
19	 4704056	 2	 BRKT\SCRPR\BELT\CNVYR\BELLY
20	 4704101	 1	 RLLR\IDLER\37-1/2X6\CNVYR\BELLY
21	 4704102	 1	 RLLR\DRIVE\39-3/4X6\CNVYR\BELLY
22	 4704287	 1	 FRM\CNVYR\BELLY
23	 4704288	 1	 SIDE\CNVYR\BELLY\L.H.
24	 4704289	 1	 SIDE\CNVYR\BELLY\R.H.
25	 4704290	 1	 BRKT\BRG\CNVYR\BELLY\L.H.
26	 4704291	 1	 BRKT\BRG\CNVYR\BELLY\R.H.
27	 4800003	 4	 BOLT\HEX\3/8X1
28	 4800013	 4	 BOLT\HEX\5/16X1
29	 4800018	 2	 BOLT\HEX\1/2X1-1/4
30	 4800070	 1	 BOLT\HEX\1/2X2-1/2
31	 4800085	 24	 BOLT\HEX\1/2X1
32	 4800098	 10	 BOLT\HEX\3/8X1-1/4\NC
33	 4800114	 2	 BOLT\HEX\1/2X2
34	 4800201	 4	 BOLT\CRG\1/2X1-3/4\NC\GR5
35	 4800334	 4	 BOLT\CRG\1/2X2\NC
36	 4800580	 2	 BOLT\HEX\3/8X7
37	 4900001	 12	 NUT\HEX\1/2\NC
38	 4900002	 12	 NUT\HEX\3/8\NC
39	 4900003	 4	 NUT\HEX\5/16\NC
40	 4900005	 6	 NUT\HEX\5/8\NC
41	 4900014	 2	 NUT\TPLCK\1/2\NC
42	 4900083	 4	 NUT\INSERT\3/8\.LONG\0.15-0.312\(.418/CD)
43	 4900110	 2	 NUT\FLG\SERR\5/8\NC
44	 5000001	 4	 WASH\FLAT\3/8
45	 5000002	 6	 WASH\FLAT\5/8
46	 5000004	 3	 WASH\FLAT\1/2
47	 5000006	 36	 WASH\LOCK\1/2
48	 5000019	 16	 WASH\LOCK\3/8
49	 5000022	 4	 WASH\LOCK\5/16
50	 6200004	 1	 KEY\SQ\5/16X1-1/2
51	 6200007	 1	 KEY\SQ\3/8X1-1/2



50 3 0 1 0  T U B  G R I N D E R   P A R T S  R E F E R E N C E

L O W E R  D I S C H A R G E  C O N V E Y O R  ( S . N .  3 0 0 0  T O  3 0 1 9 )



513 0 1 0  T U B  G R I N D E R   P A R T S  R E F E R E N C E

ITEM	 PART	 QTY.	 PART DESCRIPTION
1	 1700173	 1	 BELT\CNVYR\30X629
2	 2000303	 2	 BRG\FLG\1-1/2\BOLT
3	 4100030	 12	 PIN 1” X 3-1/2” HYD. CYL.
4	 4500893	 3	 CLMP\HOSE\3/4
5	 4501373	 1	 FRM\SWIVEL\CNVYR\DISCH
6	 4501381	 1	 PIN\PIVOT\CNVYR\SWING
7	 4501765	 2	 PIN\PIVOT\CNVYR\DISCH
8	 4700776	 2	 CLMP\HOSE\3/8
9	 4701528	 1	 BRKT\ADJ\TRACKING\CNVYR\DISCH
10	 4701529	 1	 HOOK\ROD\ADJ\BELT\CNVYR\DISCH
11	 4701553	 2	 BUSH\HINGE\CNVYR\DISCH
12	 4702096	 2	 HINGE\CNVYR\LOWER\SPCR
13	 4702149	 2	 HINGE\CNVYR\LOWER\SPCR
14	 4702150	 2	 HINGE\CNVYR\LOWER\INSIDE
15	 4702473	 2	 SCRPR\BELT\CNVYR\DISCH
16	 4703430	 1	 FRM\CNVYR\DISCH\LOWER
17	 4703435	 1	 RLLR\IDLER\41-1/2X8\CNVYR\DISCH
18	 4703438	 1	 FRM\SCRPR\BELT\CNVYR\DISCH
19	 4703443	 2	 FLT\DBL\SCRPR\CNVYR\DISCH
20	 4703444	 2	 FLAT\SCRPR\PLASTIC\CNVYR\DISCH
21	 4703951	 1	 GUIDE\MATL\CNVYR\DISCH
22	 4703952	 1	 GUIDE\MATL\CNVYR\DISCH
23	 4800003	 4	 BOLT\HEX\3/8X1
24	 4800018	 2	 BOLT\HEX\1/2X1-1/4
25	 4800029	 3	 BOLT\HEX\3/8X2-1/2
26	 4800034	 2	 BOLT\HEX\3/8X1-1/2
27	 4800079	 1	 BOLT\HEX\5/8X2-1/2
28	 4800098	 6	 BOLT\HEX\3/8X1-1/4\NC
29	 4800101	 2	 BOLT\HEX\1/4X2-1/2
30	 4800152	 1	 BOLT\HEX\3/8X4-1/2
31	 4800158	 2	 BOLT\HEX\5/8X4-1/2
32	 4800178	 8	 BOLT\HEX\1/2X1-3/4
33	 4800203	 24	 PIN\COT\5/16X2
34	 4900001	 10	 NUT\HEX\1/2\NC
35	 4900002	 7	 NUT\HEX\3/8\NC
36	 4900009	 2	 NUT\HEX\1/4\NC
37	 4900012	 2	 NUT\TPLCK\5/8\NC
38	 4900014	 2	 NUT\TPLCK\1/2\NC
39	 4900023	 1	 NUT\TPLCK\3/8\NC
40	 4900083	 6	 NUT\INSERT\3/8\.LONG\0.15-0.312\(.418/CD)
41	 5000002	 4	 WASH\FLAT\5/8
42	 5000004	 2	 WASH\FLAT\1/2
43	 5000006	 10	 WASH\LOCK\1/2
44	 5000019	 15	 WASH\LOCK\3/8
45	 5700317	 2	 LAMP\HALOGEN\4X6\24V
46	 4100175	 2	 CYL\HYD\3X36\PARALLEL
47	 4100210	 2	 CYL\HYD\2X8\1-1/4RD\WELDED
48	 4100218	 2	 CYL\HYD\3X30\1-1/2ROD\PARALLEL                                                                                                                       
				  
				  
	 Not Shown	 	
	 1700130		  LACING\R-2\30\PURCH	
	 1700131		  LACING\PIN\R-2\30\PURCH	
	 1700132		  LACING\RIVET\R-2\PURCH	
	 1700137		  LACING\TOOL\APPLICATOR\R-2\41213	

L O W E R  D I S C H A R G E  C O N V E Y O R  ( S . N .  3 0 0 0  T O  3 0 1 9 )



52 3 0 1 0  T U B  G R I N D E R   P A R T S  R E F E R E N C E

L O W E R  D I S C H A R G E  C O N V E Y O R  ( S . N .  3 0 2 0  T H R U  3 0 8 9 )



533 0 1 0  T U B  G R I N D E R   P A R T S  R E F E R E N C E

ITEM	 PART	 QTY.	 PART DESCRIPTION

L O W E R  D I S C H A R G E  C O N V E Y O R  ( S . N .  3 0 2 0  T H R U  3 0 8 9 )

1	 1700173	 1	 BELT\CNVYR\30X629
2	 2000303	 2	 BRG\FLG\1-1/2\BOLT
3	 4100030	 12	 PIN\1X3 1/2\HYD. CYL.
4	 4500893	 3	 CLMP\HOSE\3/4
5	 4501373	 1	 FRM\SWIVEL\CNVYR\DISCH
6	 4501381	 1	 PIN\PIVOT\CNVYR\SWING
7	 4501765	 2	 PIN\PIVOT\CNVYR\DISCH
8	 4700776	 2	 CLMP\HOSE\3/8
9	 4701528	 1	 BRKT\ADJ\TRACKING\CNVYR\DISCH
10	 4701529	 1	 HOOK\ROD\ADJ\BELT\CNVYR\DISCH
11	 4701553	 2	 BUSH\HINGE\CNVYR\DISCH
12	 4702096	 2	 HINGE\CNVYR\LOWER\SPCR
13	 4702149	 2	 HINGE\CNVYR\LOWER\SPCR
14	 4702150	 2	 HINGE\CNVYR\LOWER\INSIDE
15	 4702473	 2	 SCRPR\BELT\CNVYR\DISCH
16	 4703430	 1	 FRM\CNVYR\DISCH\LOWER
17	 4703435	 1	 RLLR\IDLER\41-1/2X8\CNVYR\DISCH
18	 4703438	 1	 FRM\SCRPR\BELT\CNVYR\DISCH
19	 4703443	 2	 FLT\DBL\SCRPR\CNVYR\DISCH
20	 4703444	 2	 FLAT\SCRPR\PLASTIC\CNVYR\DISCH
21	 4703885	 1	 CVR\CNVYR\DSCHR
22	 4703899	 1	 BRKT\CHUTE\DISCH
23	 4703900	 1	 HPPR\CNVYR\DISCH
24	 4704067	 2	 PL\SEAL\BRG-S/N 3030 AND UP
25	 4704208	 2	 BRKT\CHUTE\CNVYR\BELLY
26	 4704209	 1	 BRKT\CHUTE\CNVYR\BELLY
27	 4800003	 8	 BOLT\HEX\3/8X1
28	 4800018	 6	 BOLT\HEX\1/2X1-1/4
29	 4800029	 3	 BOLT\HEX\3/8X2-1/2
30	 4800034	 2	 BOLT\HEX\3/8X1-1/2
31	 4800053	 18	 BOLT\CRG\3/8X1\NC
32	 4800079	 1	 BOLT\HEX\5/8X2-1/2
33	 4800098	 6	 BOLT\HEX\3/8X1-1/4\NC
34	 4800101	 2	 BOLT\HEX\1/4X2-1/2
35	 4800152	 1	 BOLT\HEX\3/8X4-1/2
36	 4800158	 2	 BOLT\HEX\5/8X4-1/2
37	 4800178	 8	 BOLT\HEX\1/2X1-3/4
38	 4800203	 24	 PIN\COT\5/16X2
39	 4900001	 14	 NUT\HEX\1/2\NC
40	 4900002	 25	 NUT\HEX\3/8\NC
41	 4900009	 2	 NUT\HEX\1/4\NC
42	 4900012	 2	 NUT\TPLCK\5/8\NC
43	 4900014	 2	 NUT\TPLCK\1/2\NC
44	 4900023	 1	 NUT\TPLCK\3/8\NC
45	 4900083	 6	 NUT\INSERT\3/8\.LONG\0.15-0.312\(.418/CD)
46	 5000002	 4	 WASH\FLAT\5/8
47	 5000004	 10	 WASH\FLAT\1/2
48	 5000006	 14	 WASH\LOCK\1/2
49	 5000019	 37	 WASH\LOCK\3/8
50	 5700317	 2	 LAMP\HALOGEN\4X6\24V
51	 4100175	 2	 CYL\HYD\3X36\PARALLEL
52	 4100210	 2	 CYL\HYD\2X8\1-1/4RD\WELDED
53	 4100218	 2	 CYL\HYD\3X30\1-1/2ROD\7/8FOR\PARALLEL
						    
	 Not Shown	 				  
	 1700130		  LACING\R-2\30\PURCH			 
	 1700131		  LACING\PIN\R-2\30\PURCH			 
	 1700132		  LACING\RIVET\R-2\PURCH			 
	 1700137		  LACING\TOOL\APPLICATOR\R-2\41213



54 3 0 1 0  T U B  G R I N D E R   P A R T S  R E F E R E N C E

L O W E R  D I S C H A R G E  C O N V E Y O R  ( S . N .  3 0 9 0  T H R U  3 1 4 0 )



553 0 1 0  T U B  G R I N D E R   P A R T S  R E F E R E N C E

ITEM	 PART	 QTY.	 PART DESCRIPTION

L O W E R  D I S C H A R G E  C O N V E Y O R  ( S . N .  3 0 9 0  T H R U  3 1 4 0 )

1	 1700173	 1	 BELT\CNVYR\30X639
2	 2000341	 2	 BRG\FLG\1-1/2\BOLT
3	 4100030	 12	 PIN 1” X 3-1/2” HYD. CYL.
4	 4500893	 3	 CLMP\HOSE\3/4
5	 4501373	 1	 FRM\SWIVEL\CNVYR\DISCH
6	 4501765	 2	 PIN\PIVOT\CNVYR\DISCH
7	 4502083	 1	 PIN\PIVOT\CNVYR\SWING
8	 4502084	 1	 SPCR\PIN\PIVOT\CNVYR\SWING
9	 4700776	 2	 CLMP\HOSE\3/8
10	 4701528	 1	 BRKT\ADJ\TRACKING\CNVYR\DISCH
11	 4701529	 1	 HOOK\ROD\ADJ\BELT\CNVYR\DISCH
12	 4701553	 2	 BUSH\HINGE\CNVYR\DISCH
13	 4702096	 2	 HINGE\CNVYR\LOWER\SPCR
14	 4702149	 2	 HINGE\CNVYR\LOWER\SPCR
15	 4702150	 2	 HINGE\CNVYR\LOWER\INSIDE
16	 4702473	 2	 SCRPR\BELT\CNVYR\DISCH
17	 4703430	 1	 FRM\CNVYR\DISCH\LOWER
18	 4703435	 1	 RLLR\IDLER\41-1/2X8\CNVYR\DISCH
19	 4703438	 1	 FRM\SCRPR\BELT\CNVYR\DISCH
20	 4703443	 2	 FLT\DBL\SCRPR\CNVYR\DISCH
21	 4703444	 2	 FLAT\SCRPR\PLASTIC\CNVYR\DISCH
22	 4703885	 1	 CVR\CNVYR\DSCHR
23	 4703899	 1	 BRKT\CHUTE\DISCH
24	 4703900	 1	 HPPR\CNVYR\DISCH
25	 4704067	 2	 PL\SEAL\BRG
26	 4704208	 2	 BRKT\CHUTE\CNVYR\BELLY
27	 4704209	 1	 BRKT\CHUTE\CNVYR\BELLY
28	 4800003	 8	 BOLT\HEX\3/8X1
29	 4800018	 6	 BOLT\HEX\1/2X1-1/4
30	 4800029	 3	 BOLT\HEX\3/8X2-1/2
31	 4800034	 2	 BOLT\HEX\3/8X1-1/2
32	 4800053	 18	 BOLT\CRG\3/8X1\NC
33	 4800079	 1	 BOLT\HEX\5/8X2-1/2
34	 4800098	 6	 BOLT\HEX\3/8X1-1/4\NC
35	 4800101	 2	 BOLT\HEX\1/4X2-1/2
36	 4800158	 2	 BOLT\HEX\5/8X4-1/2
37	 4800178	 8	 BOLT\HEX\1/2X1-3/4
38	 4800203	 24	 PIN\COT\5/32X2
39	 4800351	 1	 BOLT\HEX\1/2X2-3/4
40	 4900001	 15	 NUT\HEX\1/2\NC
41	 4900002	 25	 NUT\HEX\3/8\NC
42	 4900009	 2	 NUT\HEX\1/4\NC
43	 4900012	 2	 NUT\TPLCK\5/8\NC
44	 4900014	 2	 NUT\TPLCK\1/2\NC
45	 4900083	 6	 NUT\INSERT\3/8\.LONG\0.15-0.312\(.418/CD)
46	 5000002	 4	 WASH\FLAT\5/8
47	 5000004	 11	 WASH\FLAT\1/2
48	 5000006	 15	 WASH\LOCK\1/2
49	 5000019	 37	 WASH\LOCK\3/8
50	 5700317	 2	 LAMP\HALOGEN\4X6\24V
50a	 5700627	 2	 BULB\HALOGEN\24V, replacement bulb for 5700317
51	 4100175	 2	 CYL\HYD\3X36\PARALLEL
52	 4100210	 2	 CYL\HYD\2X8\1-1/4RD\WELDE
53	 4100218	 2	 CYL\HYD\3X30\1-1/2ROD\PARALLEL
			 
			 
	 NOT SHOWN		
	 1700130		  LACING\R-2\30\PURCH
	 1700131		  LACING\PIN\R-2\30\PURCH
	 1700132		  LACING\RIVET\R-2\PURCH
	 1700137		  LACING\TOOL\APPLICATOR\R-2\41213



56 3 0 1 0  T U B  G R I N D E R   P A R T S  R E F E R E N C E

L O W E R  D I S C H A R G E  C O N V E Y O R  ( S . N .  3 1 4 1  A N D  U P )



573 0 1 0  T U B  G R I N D E R   P A R T S  R E F E R E N C E

ITEM	 PART	 QTY.	 PART DESCRIPTION

L O W E R  D I S C H A R G E  C O N V E Y O R  ( S . N .  3 1 4 1  A N D  U P )

1	 1700173	 1	 BELT\CNVYR\30X639
2	 2000341	 2	 BRG\FLG\1-1/2\BOLT
3	 4100030	 12	 PIN 1” X 3-1/2” HYD. CYL.
4	 4100175	 2	 CYL\HYD\3X36\PARALLEL
5	 4100210	 2	 CYL\HYD\2X8\1-1/4RD\WELDE
6	 4100218	 2	 CYL\HYD\3X30\1-1/2ROD\PARALLEL
7	 4500893	 3	 CLMP\HOSE\3/4
8	 4501765	 2	 PIN\PIVOT\CNVYR\DISCH
9	 4502039	 2	 BRKT\SEAL\RUBBER
10	 4502041	 2	 HPPR\CNVYR\DISCH
11	 4502083	 1	 PIN\PIVOT\CNVYR\SWING
12	 4502084	 1	 SPCR\PIN\PIVOT\CNVYR\SWING
13	 4502497	 1	 FRM\SWIVEL\CNVYR\DISCH
14	 4700776	 2	 CLMP\HOSE\3/8
15	 4701528	 1	 BRKT\ADJ\TRACKING\CNVYR\DISCH
16	 4701529	 1	 HOOK\ROD\ADJ\BELT\CNVYR\DISCH
17	 4701553	 2	 BUSH\HINGE\CNVYR\DISCH
18	 4702096	 2	 HINGE\CNVYR\LOWER\SPCR
19	 4702149	 2	 HINGE\CNVYR\LOWER\SPCR
20	 4702150	 2	 HINGE\CNVYR\LOWER\INSIDE
21	 4702473	 2	 SCRPR\BELT\CNVYR\DISCH
22	 4703435	 1	 RLLR\IDLER\41-1/2X8\CNVYR\DISCH
23	 4703438	 1	 FRM\SCRPR\BELT\CNVYR\DISCH
24	 4703443	 2	 FLT\DBL\SCRPR\CNVYR\DISCH
25	 4703444	 2	 FLAT\SCRPR\PLASTIC\CNVYR\DISCH
26	 4703885	 1	 CVR\CNVYR\DSCHR
27	 4704208	 2	 BRKT\CHUTE\CNVYR\BELLY
28	 4704955	 1	 FRM\CNVYR\DISCH\LOWER
29	 4800003	 8	 BOLT\HEX\3/8X1
30	 4800018	 6	 BOLT\HEX\1/2X1-1/4
31	 4800029	 3	 BOLT\HEX\3/8X2-1/2
32	 4800034	 2	 BOLT\HEX\3/8X1-1/2
33	 4800053	 14	 BOLT\CRG\3/8X1\NC
34	 4800079	 1	 BOLT\HEX\5/8X2-1/2
35	 4800098	 6	 BOLT\HEX\3/8X1-1/4\NC
36	 4800101	 2	 BOLT\HEX\1/4X2-1/2
37	 4800158	 2	 BOLT\HEX\5/8X4-1/2
38	 4800178	 8	 BOLT\HEX\1/2X1-3/4
39	 4800203	 24	 PIN\COT\5/32X2
40	 4800351	 1	 BOLT\HEX\1/2X2-3/4
41	 4900001	 15	 NUT\HEX\1/2\NC
42	 4900002	 21	 NUT\HEX\3/8\NC
43	 4900009	 2	 NUT\HEX\1/4\NC
44	 4900012	 2	 NUT\TPLCK\5/8\NC
45	 4900014	 2	 NUT\TPLCK\1/2\NC
46	 4900083	 10	 NUT\INSERT\3/8\.LONG\0.15-0.312\(.418/CD)
47	 5000002	 4	 WASH\FLAT\5/8
48	 5000004	 11	 WASH\FLAT\1/2
49	 5000006	 15	 WASH\LOCK\1/2
50	 5000019	 33	 WASH\LOCK\3/8
			 
			 
	 NOT SHOWN		
	 1700130		  LACING\R-2\30\PURCH
	 1700131		  LACING\PIN\R-2\30\PURCH
	 1700132		  LACING\RIVET\R-2\PURCH
	 1700137		  LACING\TOOL\APPLICATOR\R-2\41213



58 3 0 1 0  T U B  G R I N D E R   P A R T S  R E F E R E N C E

M A T E R I A L  S L I D E  ( S . N .  3 0 2 0  &  U P )



593 0 1 0  T U B  G R I N D E R   P A R T S  R E F E R E N C E

ITEM	 PART	 QTY.	 PART DESCRIPTION

M A T E R I A L  S L I D E  ( S . N .  3 0 2 0  &  U P )

1	 4703626	 2	 BSHNG\SLIDR\CVR\CNVYR\DISCH	
2	 4703488	 2	 TUBE\SPCR\HINGE\CVR\CNVYR	
3	 4703882	 1	 SHLD\CNVYR\DSCHR	
4	 4703883	 1	 CVR\SHLD\CNVYR\DSCHR	
5	 4703896	 2	 PIN\SHLD\CNVYR\DSCHR	
6	 4800139	 2	 BOLT\HEX\3/4X4-1/2	
7	 4800505	 2	 BOLT\HEX\1/4X1-1/2\NC	
8	 4900084	 2	 NUT\TPLCK\1/4\NC	
9	 4900139	 2	 NUT\TPLCK\3/4\GR8\NC	



60 3 0 1 0  T U B  G R I N D E R   P A R T S  R E F E R E N C E

U P P E R  D I S C H A R G E  C O N V E Y O R  ( S . N .  3 0 0 0  T O  3 0 1 9 )



613 0 1 0  T U B  G R I N D E R   P A R T S  R E F E R E N C E

ITEM	 PART	 QTY.	 PART DESCRIPTION

U P P E R  D I S C H A R G E  C O N V E Y O R  ( S . N .  3 0 0 0  T O  3 0 1 9 )

1	 1000054	 1	 SPKT\60\B\18\1-1/4\5/16KW	
2	 1000081	 1	 SPKT\60\B\18\1-1/2\3/8KW	
3	 1100064	 1	 CHAIN\60DBL\CL	
4	 1100066	 1	 CHAIN\60DBL\17	
5	 2000320	 2	 BRG\TUU\1-1/2\W-ECC\BSEAL	
6	 3800552	 10	 CLAMP\HOSE\1-1/4\2HOLES	
7	 3800650	 10	 BUSH\RBBR\TUBE\3/4X1-1/4X1-1/4	
8	 3900010	 1	 MTR\HYD\24\2000\SAE;A	
9	 4702203	 1	 BRKT\MTR\DRV\CNVYR	
10	 4702204	 2	 STRAP\REINFRC\GUIDE\BRG\CNVYR	
11	 4702205	 2	 BOLT\ADJ\RLLR\DRV\CNVYR	
12	 4702206	 2	 GUARD\SPKT\CPLG\DRV\CNVYR	
13	 4703437	 1	 RLLR\DRV\41-1/2X8\CNVYR\DIS	
14	 4703429	 1	 FRM\CNVYR\DISCH\UPPER-THRU SN 3029	
14A	 4704074	 1	 FRM\CNVYR\DISCH\UPPER-SN 3030 AND UP	
15	 4704099	 2	 BMPR\CNVYR\DISCH	
16	 4800003	 4	 BOLT\HEX\3/8X1	
17	 4800013	 5	 BOLT\HEX\5/16X1	
18	 4800098	 4	 BOLT\HEX\3/8X1-1/4\NC	
19	 4800114	 2	 BOLT\HEX\1/2X2	
20	 4800580	 2	 BOLT\HEX\3/8X7	
21	 4800603	 5	 NUT\STACK\5/16X1-3/4\NC	
22	 4801198	 4	 SCR\LAG\3/8X1-1/2	
23	 4900001	 2	 NUT\HEX\1/2\NC	
24	 4900002	 6	 NUT\HEX\3/8\NC	
25	 4900005	 4	 NUT\HEX\5/8\NC	
26	 4900012	 2	 NUT\TPLCK\5/8\NC	
27	 4900082	 4	 NUT\INSERT\3/8\.027X.150GR	
28	 4900110	 2	 NUT\FLG\SERR\5/8\NC	
29	 5000001	 4	 WASH\FLAT\3/8	
30	 5000002	 4	 WASH\FLAT\5/8	
31	 5000006	 2	 WASH\LOCK\1/2	
32	 5000019	 10	 WASH\LOCK\3/8	
33	 6200007	 1	 KEY\SQ\3/8X1-1/2	
				  



62 3 0 1 0  T U B  G R I N D E R   P A R T S  R E F E R E N C E

U P P E R  D I S C H A R G E  C O N V E Y O R  ( S . N .  3 0 2 0  T H R U  3 1 4 0 )



633 0 1 0  T U B  G R I N D E R   P A R T S  R E F E R E N C E

ITEM	 PART	 QTY.	 PART DESCRIPTION

U P P E R  D I S C H A R G E  C O N V E Y O R  ( S . N .  3 0 2 0  T H R U  3 1 4 0 )

1	 1000054	 1	 SPKT\60\B\18\1-1/4\5/16KW	
2	 1000081	 1	 SPKT\60\B\18\1-1/2\3/8KW	
3	 1100064	 1	 CHAIN\60DBL\CL	
4	 1100066	 1	 CHAIN\60DBL\17	
5	 2000320	 2	 BRG\TUU\1-1/2\W-ECC\BSEAL	
6	 3800552	 10	 CLAMP\HOSE\1-1/4\2HOLES	
7	 3800650	 10	 BUSH\RBBR\TUBE\3/4X1-1/4X1-1/4	
8	 3900010	 1	 MTR\HYD\24\2000\SAE;A	
9	 4702203	 1	 BRKT\MTR\DRV\CNVYR	
10	 4702204	 2	 STRAP\REINFRC\GUIDE\BRG\CNVYR	
11	 4702205	 2	 BOLT\ADJ\RLLR\DRV\CNVYR	
12	 4702206	 2	 GUARD\SPKT\CPLG\DRV\CNVYR	
13	 4703437	 1	 RLLR\DRV\42-1/2X8\CNVYR\DIS	
14	 4703429	 1	 FRM\CNVYR\DISCH\UPPER-THRU SN 3029	
14A	 4704074	 1	 FRM\CNVYR\DISCH\UPPER-SN 3030 AND UP	
15	 4704099	 2	 BMPR\CNVYR\DISCH	
16	 4800003	 4	 BOLT\HEX\3/8X1	
17	 4800013	 5	 BOLT\HEX\5/16X1	
18	 4800098	 4	 BOLT\HEX\3/8X1-1/4\NC	
19	 4800114	 2	 BOLT\HEX\1/2X2	
20	 4800580	 2	 BOLT\HEX\3/8X7	
21	 4800603	 5	 NUT\STACK\5/16X1-3/4\NC	
22	 4801198	 4	 SCR\LAG\3/8X1-1/2	
23	 4900001	 2	 NUT\HEX\1/2\NC	
24	 4900002	 6	 NUT\HEX\3/8\NC	
25	 4900005	 4	 NUT\HEX\5/8\NC	
26	 4900012	 2	 NUT\TPLCK\5/8\NC	
27	 4900082	 4	 NUT\INSERT\3/8\.027X.150GR	
28	 4900110	 2	 NUT\FLG\SERR\5/8\NC	
29	 5000001	 4	 WASH\FLAT\3/8	
30	 5000002	 4	 WASH\FLAT\5/8	
31	 5000006	 2	 WASH\LOCK\1/2	
32	 5000019	 10	 WASH\LOCK\3/8	
33	 6200007	 1	 KEY\SQ\3/8X1-1/2	



64 3 0 1 0  T U B  G R I N D E R   P A R T S  R E F E R E N C E

U P P E R  D I S C H A R G E  C O N V E Y O R  ( S . N .  3 1 4 1  &  U P )



653 0 1 0  T U B  G R I N D E R   P A R T S  R E F E R E N C E

ITEM	 PART	 QTY.	 PART DESCRIPTION

U P P E R  D I S C H A R G E  C O N V E Y O R  ( S . N .  3 1 4 1  &  U P )

1	 1400659	 1	 CPLR\RIGID\1.5X1.25
2	 2000342	 2	 BRG\TUU\1-1/2\RTU
3	 3800552	 10	 CLAMP\HOSE\1-1/4\2HOLES
4	 3800650	 10	 BUSH\RBBR\TUBE\3/4X1-1/4X1-1/4
5	 3900010	 1	 MTR\HYD\24\2000\SAE;A
6	 4502095	 2	 BRKT\LIGHT
7	 4502810	 1	 BRKT\ARM\TORQUE\MTR
8	 4502811	 1	 BRKT\ARM\TORQUE
9	 4702204	 2	 STRAP\REINF\GUIDE\BRG\CNVYR
10	 4702205	 2	 BOLT\ADJ\RLLR\DRV\CNVYR
11	 4703437	 1	 RLLR\DRV\42-1/2X8\CNVYR\DIS
12	 4704099	 2	 BMPR\CNVYR\DISCH
13	 4704954	 1	 FRM\CNVYR\DISCH\UPPER
14	 4800003	 5	 BOLT\HEX\3/8X1
15	 4800034	 8	 BOLT\HEX\3/8X1-1/2
16	 4800082	 2	 BOLT\HEX\1/2X1-1/2
17	 4800098	 4	 BOLT\HEX\3/8X1-1/4\NC
18	 4800114	 2	 BOLT\HEX\1/2X2
19	 4800603	 5	 NUT\STACK\5/16X1-3/4\NC
20	 4801198	 4	 SCR\LAG\3/8X1-1/2
21	 4900001	 4	 NUT\HEX\1/2\NC
22	 4900002	 4	 NUT\HEX\3/8\NC
23	 4900005	 4	 NUT\HEX\5/8\NC
24	 4900012	 2	 NUT\TPLCK\5/8\NC
25	 4900110	 2	 NUT\FLG\SERR\5/8\NC
26	 5000001	 8	 WASH\FLAT\3/8
27	 5000002	 4	 WASH\FLAT\5/8
28	 5000006	 4	 WASH\LOCK\1/2
29	 5000019	 4	 WASH\LOCK\3/8
30	 5700880	 2	 LAMP\HALOGEN\5X5\24V
31	 6200007	 1	 KEY\SQ\3/8X1-1/2
32	 7101073	 2	 GUIDE\CNVYR\DISCH



66 3 0 1 0  T U B  G R I N D E R   P A R T S  R E F E R E N C E

T R A N S I T I O N  C H U T E  ( S . N .  3 0 2 0  &  U P )



673 0 1 0  T U B  G R I N D E R   P A R T S  R E F E R E N C E

ITEM	 PART	 QTY.	 PART DESCRIPTION

T R A N S I T I O N  C H U T E  ( S . N .  3 0 2 0  &  U P )

1	 4704201	 1	 CVR\CNVYR\BELLY\	
2	 4704202	 1	 CHUTE\CNVYR\	
3	 4704203	 1	 BELT\CHUTE\CNVYR	
4	 4704204	 1	 BRKT\CHUTE\CNVYR\BELLY	
5	 4704205	 1	 BRKT\CHUTE\CNVYR\BELLY	
6	 4704206	 2	 BRKT\CHUTE\CNVYR\BELLY	
7	 4800003	 6	 BOLT\HEX\3/8X1	
8	 4800053	 14	 BOLT\CRG\3/8X1\NC	
9	 4800082	 4	 BOLT\HEX\1/2X1-1/2	
10	 4900002	 20	 NUT\HEX\3/8\NC	
11	 4900019	 4	 NUT\HEX\1/2\GR8\NC	
12	 5000004	 4	 WASH\FLAT\1/2	
13	 5000006	 4	 WASH\LOCK\1/2	
14	 5000019	 20	 WASH\LOCK\3/8	



68 3 0 1 0  T U B  G R I N D E R   P A R T S  R E F E R E N C E

C O N T R O L  P A N E L  F R A M E  A S S E M B L Y



693 0 1 0  T U B  G R I N D E R   P A R T S  R E F E R E N C E

ITEM	 PART	 QTY.	 PART DESCRIPTION

C O N T R O L  P A N E L  F R A M E  A S S E M B L Y

1	 4501537	 1	 BRKT\PNL\CNTRL		
2	 4501708	 1	 PNL\CNTRL\3010		
3	 4501709	 1	 PNL\CNTRL\DOOR		
4	 4501710	 1	 PNL\CNTRL\DOOR\TOP		
5	 4501711	 1	 PNL\CNTRL\DOOR\BTTM		
6	 4800003	 4	 BOLT\HEX\3/8X1		
7	 4800024	 2	 BOLT\HEX\1/4X3/4		
8	 4800142	 2	 BOLT\HEX\3/8X1-3/4		
9	 4800146	 2	 BOLT\HEX\3/8X2		
10	 4800220	 6	 SCR\RD\SLOT\#10-24X3/4\NC		
11	 4800587	 2	 SCR\RD\SLOT\#10-24X1		
12	 4800594	 4	 SCR\PAN\SLOT\#12X3/4\NC		
13	 4800913	 6	 BOLT\FLG\SERR\3/8X1\NC		
14	 4900002	 2	 NUT\HEX\3/8\NC		
15	 4900003	 14	 NUT\HEX\5/16\NC		
16	 4900009	 2	 NUT\HEX\1/4\NC		
17	 4900023	 6	 NUT\TPLCK\3/8\NC		
18	 4900072	 18	 NUT\HEX\#10\NC		
19	 4900109	 6	 NUT\FLG\TPLCK\3/8\NC		
20	 4900159	 4	 NUT\HEX\#12\NC		
21	 5000019	 2	 WASH\LOCK\3/8		
22	 5000022	 14	 WASH\LOCK\5/16		
23	 5000023	 6	 WASH\FLAT\5/16		
24	 5000024	 2	 WASH\LOCK\1/4		
25	 5000035	 2	 WASH\FLAT\1/4		
26	 5000071	 4	 WASH\LOCK;EXT\STAR\#10		
27	 5000127	 4	 WASH\LOCK\EXTSTAR\#12		
28	 5700289	 1	 ENCL\BRKR\CRCT\7-POLE		
29	 5700290	 1	 TERM\BAR\BUS\8-POLE		
30	 5700504	 1	 RELAY\POWR\24V\SPST\W/DIO		
31	 7500664	 4	 BALL STUD\SHOCK\FITTING\M6		
32	 7500665	 4	 END FITTING\GAS SPRING \m6		
33	 7500666	 4	 SAFETY CLIP		
34	 7501072	 6	 CUSH\RBBR\1.38ODX1\5/16NC\80#>		
35	 7500606	 2	 LATCH\RBBR\6		
36	 7500663	 2	 SPRNG\GAS\90LB\9416K224

	 Not Shown			 
	 5700594		  LIGHT\STROBE\BLUE\12-80VDC	
				  



70 3 0 1 0  T U B  G R I N D E R   P A R T S  R E F E R E N C E

T O P  C O N T R O L  P A N E L  A S S E M B L Y  ( T I E R  I I )



713 0 1 0  T U B  G R I N D E R   P A R T S  R E F E R E N C E

ITEM	 PART		  QTY.	 PART DESCRIPTION

T O P  C O N T R O L  P A N E L  A S S E M B L Y  ( T I E R  I I )

1	 4501714	 2	 BRKT\SPRING\GAS
2	 4702868	 1	 BRKT\PANEL\CNTRL\MNT
3	 4702869	 1	 BRKT\PANEL\CNTRL\MNT
4	 4703464	 1	 PNL\CNTRL\ENG\3010
5	 4800291	 14	 BOLT\CRG\1/4X3/4\NC
6	 4800282	 12	 SCR\PAN\SLOT\#10X3/4\NC
7	 4800574	 4	 SCR\RD\SLOT\#10-24X1/2
8	 4900072	 12	 NUT\HEX\#10\NC
9	 4900084	 1	 NUT\TPLCK\1/4\NC
10	 5000104	 16	 WASH\LOCK\#10
11	 5700530	 2	 LAMP\PNL\CNTRL\12V
12	 7500706	 1	 GAUGE\FUEL\ELEC\24V
	 7500668		  GAUGE\FUEL\ELEC\12V
	 7500670		  GAUGE\VOLTAGE\ADPT\24-12V
13	 5700611		  BEZEL\CAT\GAUGE\ELEC.
14	 5700889		  PANEL\KEY;SWITCH\CAT\TIER 1
15	 5700888		  GAUGE\EMS\CAT
16	 5700612		  GAUGE\TACH\CAT153-8061
17	 5700831	 1	 SWITCH\TOG\MOM\CAT;PANEL
18	 5700609		  CONTR\CLUTCH\HPTO	



72 3 0 1 0  T U B  G R I N D E R   P A R T S  R E F E R E N C E

T O P  C O N T R O L  P A N E L  A S S E M B L Y  ( T I E R  I I I )



733 0 1 0  T U B  G R I N D E R   P A R T S  R E F E R E N C E

ITEM	 PART	 QTY.	 PART DESCRIPTION

T O P  C O N T R O L  P A N E L  A S S E M B L Y  ( T I E R  I I I )

1	 4501714	 2	 BRKT\SPRING\GAS	
2	 4704655	 1	 PNL\CNTRL\ENG	
3	 4800291	 14	 BOLT\CRG\1/4X3/4\NC	
4	 4900084	 1	 NUT\TPLCK\1/4\NC	
5	 5700530	 2	 LAMP\PNL\CNTRL\12V	
6	 7500706	 1	 GAUGE\FUEL\ELEC\24V	
	 7500668		  GAUGE\FUEL\ELEC\12V	
	 7500670		  GAUGE\VOLTAGE\ADPT\24-12V	
7	 5700609	 1	 CNTRLLR\CLUTCH\HPTO14	



74 3 0 1 0  T U B  G R I N D E R   P A R T S  R E F E R E N C E

B O T T O M  C O N T R O L  P A N E L  A S S E M B L Y  ( T I E R  I I )



753 0 1 0  T U B  G R I N D E R   P A R T S  R E F E R E N C E

ITEM	 PART	 QTY.	 PART DESCRIPTION

B O T T O M  C O N T R O L  P A N E L  A S S E M B L Y  ( T I E R  I I )

1	 3800381	 3	 GAUGE\3000PSI\REAR STEM		
2	 4300034	 1	 CONTROL BOX		
3	 4501543	 1	 BRKT\GOV\1150		
4	 4703967	 1	 PNL\CNTRL\MACHINE\3010		
5	 4800024	 2	 BOLT\HEX\1/4X3/4		
6	 4800153	 10	 BOLT\CRG\5/16X3/4\NC		
7	 4800282	 4	 SCR\PAN\SLOT\#10X3/4\NC		
8	 4800301	 2	 SCR\FLNG\SERR\1/4X3/4		
9	 4900009	 2	 NUT\HEX\1/4\NC		
10	 4900072	 4	 NUT\HEX\#10\NC		
11	 4900084	 10	 NUT\TPLCK\1/4\NC		
12	 5000024	 2	 WASH\LOCK\1/4		
13	 5000104	 4	 WASH\LOCK\#10		
14	 5700230	 1	 BOX\CNTRL\SAFETY SHUTDOWN		
15	 5700324	 4	 SWITCH\RCKR\ACTR\BLK		
16	 5700325	 2	 SWITCH\RCKR\ACTR\BLK\RED\LIGHT		
17	 5700326	 1	 SWITCH\RCKR\ACTR\BLK\2RED\LIGHTS		
18	 5700328	 3	 SWITCH\RCKR\MNT\PNL\SNGL		
19	 5700329	 6	 SWITCH\RCKR\PLUG		
20	 5700333	 10	 SWITCH\RCKR\MNT\PNL\MTPL		
21	 5700403	 1	 SWITCH\BUTTON\PUSH		
22	 5700430	 2	 SWITCH\RCKR\DPST\24V\1LT		
23	 5700431	 1	 SWITCH\RCKR\DPDT\24V\2LT		
24	 5700432	 4	 SWITCH\RCKR\DPDT\24VUNLIT\MOM\15A		
25	 5700506	 2	 GAUGE\HOUR\RESET		
26	 5700510	 1	 BOOT\DUST\PUSBUTTON		
27	 7500124	 2	 GRMT\RBBR\1X9/32IDX3/16T		
					   
					   
					   
	 RADIO REMOTE OPTION	 			 
19A	 5700431	 1	 SWITCH\RCKR\DPDT\24V\2LT		
	 5700326	 1	 SWITCH\RCKR\ACTR\BLK\2RED\LIGHTS		
	 5700432	 1	 SWITCH\RCKR\DPDT\24VUNLIT\MOM\15A		
	 5700324	 1	 SWITCH\RCKR\ACTR\BLK		
					   
	 TUB COVER OPTION				  
19B	 5700432	 2	 SWITCH\RCKR\DPDT\24VUNLIT\MOM\15A		
	 5700324	 2	 SWITCH\RCKR\ACTR\BLK		
					   
	 JACK OPTION	 			 
19C	 5700432	 2	 SWITCH\RCKR\DPDT\24VUNLIT\MOM\15A		
	 5700324	 2	 SWITCH\RCKR\ACTR\BLK		



76 3 0 1 0  T U B  G R I N D E R   P A R T S  R E F E R E N C E

B O T T O M  C O N T R O L  P A N E L  A S S E M B L Y  ( T I E R  I I I )



773 0 1 0  T U B  G R I N D E R   P A R T S  R E F E R E N C E

ITEM	 PART	 QTY.	 PART DESCRIPTION
1	 3800381	 3	 GAUGE\3000PSI\REAR STEM	
2	 4300034	 1	 CONTROL BOX	
3	 4501543	 1	 BRKT\GOV\1150	
4	 4501713	 1	 PNL\CNTRL\MACHINE\1150	
5	 4800024	 2	 BOLT\HEX\1/4X3/4	
6	 4800282	 4	 SCR\PAN\SLOT\#10X3/4\NC	
7	 4800291	 10	 BOLT\CRG\1/4X3/4\NC	
8	 4800301	 2	 SCR\FLNG\SERR\1/4X3/4	
9	 4900009	 2	 NUT\HEX\1/4\NC	
10	 4900084	 10	 NUT\TPLCK\1/4\NC	
11	 5000024	 2	 WASH\LOCK\1/4	
12	 5000104	 4	 WASH\LOCK\#10	
13	 5700230	 1	 BOX\CNTRL\SAFETY SHUTDOWN	
14	 5700328	 3	 SWITCH\RCKR\MNT\PNL\SNGL	
15	 5700329	 6	 SWITCH\RCKR\PLUG	
16	 5700333	 10	 SWITCH\RCKR\MNT\PNL\MTPL	
17	 5700403	 1	 SWITCH\BUTTON\PUSH	
18	 5700506	 2	 GAUGE\HOUR\RESET	
19	 5700510	 1	 BOOT\DUST\PUSBUTTON	
20	 5700542	 4	 SWITCH\RCKR\DPDT\24VUNLIT\15A\MOMNTRY\W/RAISED BRCKT	
21	 5700543	 1	 SWITCH\RCKR\DPDT\24V\2LIT\15A\LATCH\W/RAISED BRACKET	
22	 5700544	 2	 SWITCH\RCKR\DPDT\24V\1LIT\15A\LTCH&MOMW/RAISED BRCKT	
23	 7500124	 2	 GRMT\RBBR\1X9/32IDX3/16T	
				  
				  
	 RADIO REMOTE OPTION	 		
15A	 5700545	 1	 SWITCH\RCKR\DPST\24V\2LIT\15A\LATCH\W/RAISED BRACKT	
	 5700542	 1	 SWITCH\RCKR\DPDT\24VUNLIT\15A\MOMNTRY\W/RAISED BRCKT	
				  
				  
	 TUB COVER OPTION			 
15B	 5700542	 2	 SWITCH\RCKR\DPDT\24VUNLIT\15A\MOMNTRY\W/RAISED BRCKT	
				  
				  
	 JACK OPTION	 		
15C	 5700542	 2	 SWITCH\RCKR\DPDT\24VUNLIT\15A\MOMNTRY\W/RAISED BRCKT	

B O T T O M  C O N T R O L  P A N E L  A S S E M B L Y  ( T I E R  I I I )



78 3 0 1 0  T U B  G R I N D E R   P A R T S  R E F E R E N C E

C O N T R O L  P A N E L  A S S E M B L Y  ( S . N .  3 1 3 1  &  U P )



793 0 1 0  T U B  G R I N D E R   P A R T S  R E F E R E N C E

ITEM	 PART	 QTY.	 PART DESCRIPTION

C O N T R O L  P A N E L  A S S E M B L Y  ( S . N .  3 1 3 1  &  U P )

1	 4300034	 1	 CONTROL BOX
2	 4501543	 1	 BRKT\GOV\1150
3	 4502757	 1	 FRM\PANEL\CNTRL
4	 4502759	 1	 DOOR\PANEL\CNTRL
5	 4502760	 1	 WNDW\PANEL\CNTRL
6	 4502777	 1	 PNL\CNTRL\MACHINE\3010
7	 4800166	 8	 SCR\CSK\ALN\5/16X1\NC
8	 4900142	 8	 NUT\TPLCK\5/16\NC
9	 5700230	 1	 BOX\CNTRL\SAFETY SHUTDOWN
10	 5700289	 2	 ENCL\BRKR\CRCT\7-POLE
11	 5700328	 2	 SWITCH\RCKR\MNT\PNL\SNGL
12	 5700329	 5	 SWITCH\RCKR\PLUG
13	 5700333	 12	 SWITCH\RCKR\MNT\PNL\MTPL
14	 5700504	 2	 RELAY\POWR\24V\SPST\W/DIO
15	 5700506	 2	 GAUGE\HOUR\RESET
16	 5700510	 1	 BOOT\DUST\PUSBUTTON
17	 5700542	 4	 SWITCH\RCKR\DPDT\24VUNLIT\15A\MOMNTRY\W/RASED BRCKT
18	 5700543	 1	 SWITCH\RCKR\DPDT\24V\2LIT\15A\LATCH\W/RAISED BRACKET
19	 5700544	 2	 SWITCH\RCKR\DPDT\24V\1LIT\15A\LTCH&MOMW/RASED BRCKT
20	 5700545	 2	 SWITCH\RCKR\DPST\24V\2LIT\15A\LATCH\W/RAISED BRACKET
21	 5700652	 1	 SWITCH\BUTTON\PUSH
22	 5700747	 1	 LIGHT\WHT\10-30V\LED
23	 5700903	 1	 PANEL\KEY;SWITCH\CAT\TIER 3
24	 7500706	 1	 GAUGE\FUEL\24V
25	 7500907	 1	 LATCH\COMP\HD
26	 7500918	 2	 HINGE\BOLT-ON\BLACK
26a	 4900169	 2	 NUT\HEX\M8\METRIC\1.25
27	 7501392	 2	 HINGE\BOLT-ON\270DEG\4-BLT\BLK
28	 7501393	 1	 STOP\WIND\DR\PNL
29	 5700916	 1	 CNTRLLR\UNIT\DISPLAY\ADV3
			 
	 LOADER OPTION		
A	 5700545	 1	 SWITCH\RCKR\DPST\24V\2LIT\15A\LATCH\W/RAISED BRACKET
			 
	 RADIO REMOTE OPTION		
B	 5700542	 1	 SWITCH\RCKR\DPDT\24VUNLIT\15A\MOMNTRY\W/RASED BRCKT
C	 5700545	 1	 SWITCH\RCKR\DPST\24V\2LIT\15A\LATCH\W/RAISED BRACKET



80 3 0 1 0  T U B  G R I N D E R   P A R T S  R E F E R E N C E

Clearing the Way for a Better Tomorrow



813 0 1 0  T U B  G R I N D E R   P A R T S  R E F E R E N C E

C A T  T I E R  I I I  K E Y  S W I T C H  P A N E L


















































































































































































































































































































































































































































































































































































































